28729-G01

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

ELECTRIC & PRECISION DRIVE SYSTEM™™
FLEET GOLF CARS & PERSONAL VEHICLES

MODEL YEAR: 2002
REVISED: 7/2002



SERVICE PARTS MANUAL

ELECTRIC &
PRECISION DRIVE SYSTEM™
FLEET GOLF CARS &
PERSONAL VEHICLES

VEHICLES

FLEET GOLF CAR
PDS FLEET GOLF CAR
FREEDOM "™

PDS FREEDOM™
SHUTTLE™ 242

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Pagei



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, an authorized Branch or the Warranty Department with vehicle serial number
and manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



GENERAL INDEX

N

SECTION Page No.

How 10 USe the Service Parts ManUAL ..ottt e se s s s e s e s s e st et e rereressesee s e sese s s asassanann vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
L =10 P LI = o ) ST A-1
L X eTor=] (= = L o] gl =Y F- | A-2

BATTERY CHARGER, PORTABLE
* PowerWise™ Battery Charger, PowerWise™ + Battery Charger.........cccevceiieiieirceie e B-1

BATTERY CHARGER, ON BOARD
* PowerWise™ Battery Charger, PowerWise™ + Battery Charger.........cccevceiieiieirceie e B-9

BATTERY CHARGER, LESTER

o Lester Battery Chargers ... oottt s e e e s s s e n e e sne e e e eae s nnenennes B-17
BODY
* Front Cowl, Instrument Panel, Front Shield ... eeaens C-1
* Floorboard, Floormat, ROCKEN PANEl..........cveiiiiiiiiiiiiiii ettt e s e s e e e e e ererernens C-2
* Seat Wrap Support, Battery RACK ...........oo ittt s e C-3
* Rear Body, Access Lid, Scuff Guards, BUMPET .........cccceiirerrceereiesseeesseesseresssveeessenessseesees C-4
* Rear Body-Shuttle 2+2/Convertible Carrier, Footrest, Two Bag Attachment ..........cccceieiviieene C-5
* Sand Bottle and Basket Divot Repair Kit, Side Basket, Center Basket .......cccccevveveeveevvceennee, C-6
* Message Holder, Cooler Jug, Cooler Box, Rake and Holder ..........cccocviiiiiciiniiccccieeeeeee e C-7
* Four Bag Attachment, AShiray Kit.........ooo oot C-8
BRAKES
* Brake Pedal With Lights, Equalizer and Brake Cables ...........coccvreiiirininnrececn e D-1
* Brake Pedal WithOut LightS........co ittt s s e e D-2
* Wheel Brake ASSEmMDIY ... ..ottt e e D-3

DIRECTION SELECTOR
LI BT (=Toi (o A IR 1= (=T (o ] (R E-1

DIRECTION SELECTOR (PDS)
R B 1= Tox (0] (IR = od o) (R E-5

Service Parts Manual



GENERAL INDEX

N

SECTION Page No.

ELECTRONIC SPEED CONTROL
* Electronic Speed Controller, SOIENO0Id .........cccvirieiiiie et F-1

ELECTRONIC SPEED CONTROL (PDS)
* Electronic Speed Controller, SOIENO0Id .........cccvirieiiiie et F-5

ELECTRONIC SPEED CONTROL (HD)

* Electronic Speed Controller, SOIENO0Id .........cccvirieiiiie et F-9
ELECTRICAL SYSTEM

* Charger Receptacle (PDS), WINNG......cocoieiriiriies ettt ser e s e s s s s eenesanne s G-1

» Charger Receptacle (NON PDS), WIMNQ ...coccueiiiiiiriiie ettt e G-2

o Horn, FUSE BIOCK, HOUP MEBLET ........cooe ettt s se s e e e e e e e e e e e e e aereaeseesese s e as s s nananns G-3

* Turn Signal, Key Switch, State of Charge Meter ... G-4

L I o ] 11 (- TRV TUPRTSTTUTTUPI G-5

ELECTRIC MOTOR
L3 = (=Tt g T Y, (o] (o SRRSO H-1

FRONT SUSPENSION AND STEERING

* Front Axle, Spindle, Wheel Hub, Shock absorber ... J-1

* Steering Box, Steering Column and Wheel, Tie ROd........corccviririeiecir e J-2
REAR AXLE

e Axle, AXIe Shaft, SCUIf GUAI ......eeereeii ittt e e s e s s e e e resse s e seesesasearenerrens K-1
REAR SUSPENSION

e Leaf Spring, U-Bolt, SNOCK ADSOIDEN ........ooii ittt st n L-1

SEATING AND BAG HOLDER, GOLF CAR
* Seat Back, Bag Holder, Seat Bottom, Hip Restraint.........cccoveriiniinie e M-1

SEATING, SHUTTLE 2+2

* Front Seat Back, Front Seat Bottom, Hip ReStraint..........ccoceiriieniinne e M-5
* Rear Seat Back, Rear Seat Bottom, Hip Restraint ...........cooocoiiiiiniciie e M-6

SEATING, CONVERTIBLE CARRIER

* Front Seat Back, Front Seat Bottom, Hip Restraint.........cocooviiiiiiiiinic e M-9
* Rear Seat Back, Rear Seat Bottom, SUPPOrt Frame ........c.oeccvevrrieeeceen v e M-10

iv Service Parts Manual



GENERAL INDEX

SECTION Page No.
TOW BAR, PERMANENT

L [0 T = - T P-1

L Loy T = =Tl = 11 (o o TS P-2

TOW BAR, CASUAL
L [oN N = =T SO 1= = (o To PSR TUTRRPRPRPNE P-5

WEATHER PROTECTION, GOLF CAR

LIS TH | [o] « I 1) T TR TR RU P URTUTOR Q-1
* Fold Down Windshield Kit, Full Windshield Kit, Rear View Mirror Kit ........cocoeeeieiiriiiiiiiinnnnennnn, Q-2
* Weather Enclosures, Golf Bag Cover/Rain CUrain........cccc i vceeiiii it Q-3

WEATHER PROTECTION, SHUTTLE 2+2

LIS TH | [o] « I 1) T TR TR RU P URTUTOR Q-7

* Fold Down Windshield Kit, Full Windshield Kit, Rear View Mirror Kit ........cocoeeeieiiriiiiiiiinnnnennnn, Q-8
WHEELS AND TIRES

¢ Tire, Wheel Rim, VaIVE STEM ...ttt ettt eeaeser st re s e s s s sesessaseseenereeresesessnas R-1

* Chrome Hubcaps, Spoke HUDCAPS .......oiiiieieee ettt e e e s R-2
SPECIALTY PRODUGTS ..ottt ittt et se st a e e e s e s s e e e s e aas s e e e e s e s s e e s sa s ssssbaeneaesaessasean Appendix - A

* Special Tools

¢ Paint

¢ Performance Products

ACCESSORIES ...ttt ettt ettt e et et e et e et e e st e aabe e baesabe e ebaeseae e e e et e et e aneeaneenane Appendix - B
* Accessory Listing

Service Parts Manual



GENERAL INDEX

vi

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

R
SSEEESS -
S ~

”
==
”

s NN S
= . . N

Y e
- Sy
Wm

S S
-
\\\\\\\\\\\\\\\\\\\\\\

iy
ST s -
SR Ny

-

&
N————
\\\\\\\\\\\\\\\\Qt\\?\\\\\\\\\\\\

g N
S — —— Sy
S

S "

T
St

S —

Left hand illustration page ) ]
{continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Setrvice Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



ACCELERATOR Electric Vehicle

1 - Includes Items 3 - 19, 21, 23, 26 - 43
2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes ltems 32 - 35
33 - Includes ltems 34, 35

To Harness
from
Direction
Selector

Page A-1 Service Parts Manual




ACCELERATOR

Electric Vehicle

[]
[22]
Q
c
L
Iy / [0
I
o
T

from

Direction
Selector

Page A-2

Service Parts Manual



ACCELERATOR

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73333-G01 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)................ 1
2 73333-G05 | PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 = 43) +.vvvoeeveeseeeeenserereseeseressesereseseseenen 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING)...........ceveeerererererereene 1
4 25854-GO01 INDUCTIVE THROTTLE SENSOR w..vvvoereeeereseeesssseensesesessesesesseseseessseseenen 1
5 00983-G01 SELF THREADING NUT, 3/16" cooorveeeneveeeseeeeeseseseseesessseesessesesessesesessenessesens 2
6
7 25857-GO1 PLUNGER SLEEVE..........ceveeeseeeeeseeeseeeesesseeesssseessssesnsesesessesesessessseeseseseenen 1
8 28443-GO1 PLUNGER . ... cveeoeeveeeseeeeeseeseeeseesessseeseseesesseeses e ssssesenseseseseesesessessseesese s 1
9 28444-GO01 PLUNGER CAM......ocomeveeeeeveeeseeeeeseeeseeseseseceesesseeesesseseseeseseseesesessessseseseseesen 1
10
11 73332-GO1 ACCELERATOR ROD ...cvvooeeeeseseeesseseeesseseseseesesessessseeseseseesesssessee s sasssnens 1
12 | 00532-G4 LOCK NUT, 5/16 = 24 .eveeeeeveeseereeeeeeseeeseseceeses e sessesenseseseseeseseseesesesese s 1
13 | 10385-G4 YOKE (ADJUSTABLE) .....eceoreeeeresveesseeesesseseseseesesessesssaeseseseesessseessesseesassssens 1
14 | 17677-G2 SPRING RETAINER, 3/8" ....uovveeeeeeeeseeveeseesesessesesessesessesessseesessseeseseseesessenes 1
15 | 73046-Go1 COMPRESSION SPRING ....oovveereveeereeseeeseeseseeseseseesessseessseesesssseseseesesessesens 1
16 | 17979-Gi ACCELERATOR ROD BUSHING ......o.veoeeveeereeseeerseseseeseseseesesssessseseessssenens 1
17 | 17677-G1 SPRING RETAINER, 1/2" c.eooevveoeeeeeeeseeeeeeseeseseseeseseseesessesessseesessssesesseesessenes 1
18
19 | 25861-Gof IMICRO SWITCH oo e eeeveeeseeeeseseseeseeeseeessesseseses s sseseseseeseseseeseseesese s 1
20 | 25861-G02 MICRO SWITCH (PDS MODEL ONLY) ...vceorrveereseeeesseeeeessesesereeseseeseseseenen 1
21 00982-G01 SCREW, #4 = 14 X 5/8" LG veerreveeeeveeereeveeeseeeesseseseseesessseesessessessesesessesessesens 2
22
23 | 25879-G0O3 WIRING HARNESS (PEDAL BOX ASSEMBLY) .vcorvvveereveereseeessseseenseeenens 1
24 | 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)........ 1
25
26 | 00684-G6 SCREW, #8 = 32 X 3/4" LG veooreveeereveeereeveeeseeseseeseseseesessseessssessessesesesseressesens 4
27
28 | 70116-Gof ACCELERATOR PEDAL BRACKET .....cocooveeereeseeeesessveeseseseesesesessseseesssssnens 1
29 | 01051-GO1 SCREW, #8 = 16 X 1/2" LG vevrreveeereveeereerereseeeesseseseseesessseesessessessesesessesessesens 4

Page A-3

Service Parts Manual




N

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 25799-GO01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) ........... 1
32 * ACCELERATOR PEDAL ....ooutiiiieiiee e s e 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) ........... 1
34 27512-G01 ACCELERATOR PEDAL PAD .....coooii ittt 1
35 15766-G1 OVAL RIVET 3/8" X 3/8" LG ..eerreierrricerreeer e 6
36

37 17838-G1 BUSHING ... e s 3
38 74432-GO1 PEDAL PIVOT PIN ..ot 1
39 12064-G6 PUSHNUT, 9/32" LD ..ottt s e 1
40

41 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..ooi e 1
42 17255-G1 TEFLON WASHER, 5/168"......cci ittt 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...oorerieerreeerrererrescrre et 1
44

45 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ..ottt s s 4
46 70135-GO1 PEDAL PIVOT COVER ...ttt s 1

Service Parts Manual

Page A-4



BATTERY CHARGER (PORTABLE)

Electric Vehicle

POWERWISE™

POWERWISE™ +

Transformer

9 12 Wire

1 - Includes ltems 3 - 63
2 - Includes ltems 3 - 13, 18 - 63, 70 - 76

Page B-1

Service Parts Manual




N\

Electric Vehicle

BATTERY CHARGER (PORTABLE)

WHT from
Transformer /g

25 e
‘e %‘c‘ﬁ‘) N
-

To Power
Input Board

To Amp Fuse

To Black/
Control B

To grounding

g

To
Transformer

oar

Service Parts Manual

Page B-2



BATTERY CHARGER (PORTABLE)

Electric Vehicle

POWERWISE™ POWERWISE™ +

BRN from Control Board
ORN from Control Board
BLK from Transformer
BLK from Transformer

BLK from
Transformer
BLK from
AC Cord

WHT from
AC Cord

RED to
Heat Sink

Ground

CONTROL / POWER INPUT
BOARD INSTALLATION

B
_Q AMMETER INSTALLATION

45

POWER INPUT BOARD
INSTALLATION

4 WHT from DC Cord

y

~
A .
Y. _Chassis

g

TRANSFORMER LEG
INSTALLATION

Page B-3

Service Parts Manual




Electric Vehicle BATTERY CHARGER (PORTABLE)

(D)
&

To Diodes TRANSFORMER DETAIL

To Norm. Open
on Power
Input Board

/
To XF on
Power Input Board

YEL/GRN to
AC Cord
GRN to | E
Power \
Input
Board AC Cord
X Port
Front of
—7  Charger

33 - Includes Items 34 - 43
66 - Includes Items 34 - 42, 67

Service Parts Manual

Page B-4



BATTERY CHARGER (PORTABLE)

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G01 POWERWISE™ CHARGER (10’ CORD) (INCLUDES ITEMS 3 - 63)................ 1
2 28115-G02 POWERWISE™ + CHARGER (PORTABLE, 10’ CORD) (INCLUDES ITEMS

B-13, 18 =83, 70 = 76) e e e 1
3 * CHASSIS ... et et e e e s 1
4 00513-G6 SCREW, #8 - 18 X1 3/4" LG ...t e 2
5 00559-G4 WASHER, #8 ...ttt e e 2
6 11572-G3 EXPANSION NUT ..o e e s e 2
7 28104-GO01 HEAT SINK ...ttt e s e e e 1
8 00372-G4 SCREW, #8 - 32 X 1/2" LG ..ottt 4
9 00559-G4 WASHER, #8 ...ttt e e 4
10 00565-G4 LOCK WASHER, #8 ..ot 4
11 00526-G1 NUT, #8 - 32t 4
12 28548-G01 DIODE. .. ..ttt e e e e e 1
13 28110-GO1 ELECTRICAL CLIP ..o e e 1
14
15 ¥ LABEL (POWERWISE™) ..o e 1
16 28667-G01 CONTROL / POWER INPUT BOARD .......cooiiiriereee e 1
17
18 * COVER ...t e s e e s 1
19 28102-GO01 HANDLE ... e s 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..ottt e 6
21 28136-G01 LABEL (VENTILATION) ...coovrieirireierrecersre et 1
22 28136-G02 LABEL (CORD CONDITIONY)......cccotrreirerirencrrrecesrreersreserssre e esne e snenane 1
23
24 26979-GO01 CAPACITOR BRACKET ..ottt e 1
25 28109-G01 CAPACITOR ...ttt e s e s e s e e e 1
26 00969-GO1 SCREW, #8 - 32 X 3/8" LG ...coice et s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi.....oeieirie ettt e 3
28 11027-G2 LOCK INUT, 1/4 - 20 ..ttt e s 3
29 19388-G4 AC CORD .ttt e e 1

Page B-5 Service Parts Manual




N

Electric Vehicle

BATTERY CHARGER (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 13557-G2 STRAIN RELIEF (AC)...co ittt e 1
31 13557-G3 STRAIN RELIEF (DC) «.oveeciirieiiee e serene 1
32
33 73345-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 43).......... 1
34 73051-G11 PLUG (TOP HALF)...oi ettt 1
35 73051-G12 PLUG (BOTTOM HALF)...ccoiiiiiirri e e 1
36 73051-G27 AUXILARY CONTACT ...t 1
37 73051-G14 MALE PIN ..o e s s 2
38 73051-G08 BRASS SCREW, #10 - 32 X 1/2" LG .eo e 2
39 73051-G15 MAGINET ... et s e e e e 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ......eovvieeiereeee 2
41 73051-G10 LOCK NUT, #6 - 32 ...ttt e s 4
42 73051-G17 SCREW, #6 - 32 X 1" LG et e 2
43 73344-GO01 DC CORD, 10’ LG et 1
44
45 28105-G01 AMMETER ... e e 1
46 01051-GO1 SCREW, #8 - 15 X 1/2" LGi..eieicirrereee et 2
47 00559-G4 WASHER, #8 ... e et e e e 2
48 01003-G01 BRASS WASHER, #10 ..ottt e 4
49 22589-G2 SHOULDER WASHER, #10 ......oiiieeeeeeeeeeeee et 1
50 00771-G6 NYLON WASHER, #10....c.riirreerrecerre et 1
51 00528-G4 NUT, #10 - B2, ot s s e 3
52 28106-G01 BO AMP FUSE ...t s 1
53 00565-G5 LOCK WASHER, #10 ..ottt s e 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LGi...eiiierereeerr et 2
55 00526-G3 NUT, #10 - 24 e e e e 2
56 28103-G01 TRANSFORMER ...ttt e 1
57 27877-G01 SPACER SUPPORT ...ttt e s 4
58 17618-G1 WIRE TIE ... e e 2
59

Service Parts Manual

Page B-6




BATTERY CHARGER (PORTABLE)

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 00372-G3 SCREW, #8 - 32 X 3/8" LG ..ceeiereeeeere et 1
61 25977-G32 16 GA WIRE (GREEN 4") ... e 1
62 00565-G4 LOCK WASHER, #8 ..ot 1
63 00526-G1 NUT, #8 - 32t 1
64
65 28115-G07 POWERWISE™ CHARGER (PORTABLE, 18’ CORD) (INCLUDES ITEMS

3-31,45-83, 66, B7) .eereiieie e e e 1
66 73345-G03 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 42, 67)...... 1
67 73344-G03 DC CORD, 18 LG ...ttt e s 1
68
69 28115-G08 POWERWISE™ + CHARGER (PORTABLE, 18’ CORD) (INCLUDES ITEMS

3-13,18-31,45-63, 66,67, 70 = 76) .eeecirieirer et 1
70 ¥ LABEL (POWERWISE™ 4) ..ot 1
71 28667-G02 CONTROL BOARD.........oei ittt e 1
72 28667-G03 POWER INPUT BOARD .......ccco it 1
73
74 01995-G01 SCREW, #6 - 19 X 5/16" LGi....oiiiieieieee et 3
75 00559-G3 WASHER, #6 ...t s e s e e e 3
76 28111-GO1 SUPPORT SPACER ...t s 3

Page B-7

Service Parts Manual




Electric Vehicle BATTERY CHARGER (PORTABLE)

N\

Service Parts Manual Page B-8



BATTERY CHARGER (ON BOARD) Electric Vehicle

N\

SHUTTLE 2+2 ONLY

Transformer
POWERWISE™ 9 Y12 Wire

1 - Includes ltems 2 - 74

Page B-9 Service Parts Manual



Electric Vehicle BATTERY CHARGER (ON BOARD)

A\

33 - Includes Items 34 - 38

Service Parts Manual Page B-10



BATTERY CHARGER (ON BOARD)

Electric Vehicle

AR

N

Y

AMMETER INSTALLATION

\/Chassis

Pin 1 - Wire 67 to Input Board "COM"
Pin 2 - Tab Adapter 73, RED wire from Control Board
Pin 3 - Wire 68 to Input Board "WHT"

Pin 4 - Wire 69 to Heat Sink Clip
Pin 5 - Wire 70 to DC Cord RED Wire A

P
/@\ /:;f’ ’ 72

RED from Control Board
RELAY INSTALLATION

X
~ H

-
o
o
e

WHT from DC Cord

eat Sink

Front of
Charger

GROUNDING
DETAIL

Page B-11

Service Parts Manual




Electric Vehicle BATTERY CHARGER (ON BOARD)

m POWERWISE™
D

\—/ 7o Diodes TRANSFORMER DETAIL

BLK from
Transformer

BLK from
AC Cord

RED to
Heat Sink

WHT from
AC Cord

CONTROL / POWER INPUT
BOARD INSTALLATION

To Norm. Open /

on Power
To XF on
Input Board Power Input Board

— BATTERY CHARGER INSTALLATION — —

Front of Vehicle

Y

— CHARGER RECEPTACLE COVER -~

Service Parts Manual Page B-12



BATTERY CHARGER (ON BOARD)

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G11 POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 2 - 74)............. 1
2 * LABEL (POWERWISE™) ......ooiiiiirreirire et 1
3 * CHASSIS ... et et e e e s 1
4 00513-G6 SCREW, #8 - 18 X1 3/4" LG ...t e 2
5 00559-G4 WASHER, #8 ...t s 2
6 11572-G3 EXPANSION NUT ..o e e s e 2
7 28104-GO01 HEAT SINK ...ttt e s e e e 1
8 00372-G4 SCREW, #8 - 32 X 1/2" LG ..ottt 4
9 00559-G4 WASHER, #8 ...ttt e e 6
10 00565-G4 LOCK WASHER, #8 ..ot 4
11 00526-G1 NUT, #8 - 32t 4
12 28548-G01 DIODE. .. ..ttt e e e e e 1
13 28110-GO1 ELECTRICAL CLIP ..o e e 1
14
15 28667-G01 CONTROL / POWER INPUT BOARD .......cooiiiriereee e 1
16 27877-GO1 SPACER SUPPORT ...ttt 4
17
18 * COVER ...t e s e e s 1
19 28102-GO01 HANDLE ... e s 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..ottt e 4
21 28136-G01 LABEL (VENTILATION) ...coovrieirireierrecersre et 1
22 28136-G02 LABEL (CORD CONDITIONY)......cccotrreirerirencrrrecesrreersreserssre e esne e snenane 1
23
24 26979-GO01 CAPACITOR BRACKET ..ottt e 1
25 28109-G01 CAPACITOR ...ttt e s e s e s e e e 1
26 00969-GO1 SCREW, #8 - 32 X 3/8" LG ...coice et s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi.....oeieirie ettt e 3
28 11027-G2 LOCK INUT, 1/4 - 20 ..ttt e s 3
29 19388-G4 AC CORD .ttt e e 1
30 13557-G2 STRAIN RELIEF (AC) .. irieerreeerrer ettt s 1

Page B-13

Service Parts Manual




N

Electric Vehicle

BATTERY CHARGER (ON BOARD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 13557-G3 STRAIN RELIEF (DC) .ereeeeeeeeeeeeeeeeeeseeeseeeeseeeseseseseeseseesssesss e seneesenesenens 1
32
33 | 73344-Goe DC CORD ASSEMBLY (INCLUDES ITEMS 34 - 38) .....covoouevereeeerererereene 1
34 | 28108-GO1 DC CORD oot ee e seeeeee e s en e es e eseeseseeee e eee e sneese e 1
35 | 11343-G3 RING TERMINAL, 3/16" ...eoreeeeeeeeeeeeeeeeseseseseeseseeeeseeseseeseeeesesesseesseen 2
36 | 11343-Gi RING TERMINAL, 5/16"....ooeeeeeeeeeeeeeeereeeseeeesereeseseeseseeseeeesesesseeseeen 2
37 | 17064-G1 FEMALE TERMINAL ... s seseeeeneeeseeseeesee e sseeseeeene e 2
38 | 22476-G1 HEAT SHRINK TUBING........eeeeeeeeeeeeeeses e seeeeseseeeseeseseseeeeseeesneeseen AR
39
40 | 22009-G2 ISOLATION MOUNT .....coreeeeeeeeereeeeeeeeeessseeeseeeesseeseeeeeseeee e see e sesesenesens 4
41 00559-G7 WASHER, 1/4" ..ot es e seseseseeseeeess e seseeses e eneeeseseeeseeeseeese e 4
42 | 00565-G7 LOCK WASHER, 1/4" ..o eeeeeeeeeeoeeeeeeeeeeeseeseeeeseesseeseeeeseseeee e see s senesens 4
43 | 00532-G1 NUT, 1/4 = 20, oo seeeeseeeseseeseseeseeeseeesesseeseeeeeeseses e see e seeeesereesenessenes 4
44
45 | 28105-GOf AMMETER ..o eeeeeeeeeeeeese e es e seseseseseeeess e seseeseseeeseeeseseeeese e sesese e 1
46 | 01051-GO1 SCREW, #8 - 15 X 1/2" LG eveeeeeeeeeeeeeeeeseerseeeseseseseeseseesseesss e seneesenessenens 2
47 | 00559-G4 WASHER, #8 ......eoeoeeeeeeeeeeeeeeeses e seseeseseseseese e seseeseseeeseeeseseseeeeesseese e 2
48 | 01003-GO1 BRASS WASHER, #10......oeveeeeereeeereeeseeeeeeeeeeeseseseseseeseseseeesss e sesessesesenens 4
49 | 22589-G2 SHOULDER WASHER, #10 ......eeeeeeeeeeeeeeeeeeseeeeseseseseeseseesssesss e seneesenesenens 1
50 | 00771-G6 NYLON WASHER, #10.......rveeeeereeeereeeeseeeeseeeseseeseseseseesesesseesss e seneeseneeenens 1
51 00528-G4 NUT, #10 = 320 see e seeeseeeeseseese s ses e senesesesemaess e sesessenesenens 3
52 | 28106-GO1 50 AMP FUSE ....oeooeeoeeeeeeeeeeeeseeesseeese e eee e see e seseseseeseseesseases e seneesenesenens 1
53 | 00378-G4 SCREW, #10 = 24 X 1/2" LGiovereeeeeeeeeeeeeeseeeeseeeseseseseeseseesssesss e seneesenesenens 2
54 | 00565-G5 LOCK WASHER, #10 w..cooeeeeereeeereeeeeeeeeseseeeeseesseeseeeessseses e see e sesesenenens 4
55 | 00526-G3 NUT, #10 = 24 eee e eseeeeseseese s ee e ses e seseseneseseees e sesessereeenens 2
56 | 28103-GO1 TRANSFORMER .....cooooeeeeeeeeeses e seseeseseseseese e seseeseseeeseeeseseeeseeesseese e 1
57
58 | 00372-G3 SCREW, #8 - 32 X 3/8" LG cvereeeeeeeeeeeeeseeseereseeeseseseseeseseesseesss e seneesesesenens 1
59 | 25977-G32 16 GA WIRE (GREEN 4").....eeeeeeeeeeeeeeeeee e sseeseeees e eee e sesesenesens 1
60 | 00565-G4 LOCK WASHER, #8 ......ooeeoeeereeeereeeeeeeeeeseseeeeeseesseesseesssseseeseseessesesenesens 1

Service Parts Manual

Page B-14




N

BATTERY CHARGER (ON BOARD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00526-G1 NUT, #8 - 32t 1
62
63 21971-G4 RELAY ettt e e e s e 1
64 00138-G4 SCREW, #6 - 32 X 1/2" LG ..ottt e 2
65 14390-G9 LOCK NUT, #6 - 32...... ettt e s s 2
66
67 25977-G38 16 GA WIRE (BLACK 4") ...ttt e 1
68 25977-G37 16 GA WIRE (WHITE 5") ..ot 1
69 25978-G161 18 GA WIRE (BLUE B") ..ot 1
70 25978-G162 18 GA WIRE (YELLOW 8") ..ot e 1
71 25978-G163 18 GA WIRE (BLACK 7") ..ottt e 1
72 17902-G1 ADAPTER TAB ...ttt e s s 1
73 28305-G01 ADAPTER TERMINAL, 1/4" X 3/16" ... 1
74 27285-G01 ADAPTER TERMINAL, 1/4" (1 FEMALE, 3 MALE) .....ccioiiiiee 1
75
76 71968-GO01 SHIELD ...ttt e e s 1
77 00106-G6 SCREW, #12 - 24 X 3/4" LGi....ooririeecerreree e st 2
78
79 11027-G1 LOCK INUT, 5/16 - 18 ..ottt s 2
80
81 73368-G01 CORD REEL ...ttt e s 1
82 00438-G6 BOLT, 5/18 - 18 X 3/4" LG ..ot e s se e e 2
83 11027-G1 LOCK INUT, 5/16 - 18 ..ottt s 2
84
85 73173-GO1 COVER PLATE ...ttt s e s se e e sne s 1
86 14601-G10 RIVET, 5/32" X 7/18" LG .eee e et 4

Page B-15

Service Parts Manual




Electric Vehicle BATTERY CHARGER (ON BOARD)

N\

Service Parts Manual Page B-16



BATTERY CHARGER, LESTER, 36 VOLT Electric Vehicle

N\

j

guooooiiaeanaoo
doooooueenaoy
Coooooiieeanoy
doaoooooeonnon

0

Page B-17 Service Parts Manual



N

Electric Vehicle

BATTERY CHARGER, LESTER, 36 VOLT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

CONNECTOR, SWITCHABLE INPUT (OPTIONAL)

For setrvice or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28516-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)
2 28380-G02 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE

Service Parts Manual Page B-18




Electric Vehicle

BODY

1 -Includes ltems 2 - 5

Service Parts Manual

Page C-1



Electric Vehicle

BODY

Service Parts Manual

Page C-2



Electric Vehicle

BODY

Service Parts Manual

Page C-3



Electric Vehicle BODY

67 - Includes Items 69, 70
68 - Includes Items 69, 70

©

8
%‘r%/ 88 87
(with Precision L C/
Drive System ™) &f/ N

I
=

95
QL
> |
67 A3
68 Dy

>
Ry
(with Precision

Drive System ™)
92 .
(without Precision - K
Drive System™) — e — & 79
s T T
93 83 80 f GOLF CARS ONLY
o1 81
82

95 SHUTTLE 2+2 AND CONVERTIBLE CARRIER

Service Parts Manual Page C-4



BODY Electric Vehicle

ltems 102 - 120 Are For Use On
Shuttle 2+2 and Convertible Carrier Models Only

Foot Rest

VIEWED FROM
FRONT OF
VEHICLE

105

Convertible Carrier

TWO BAG ATTACHMENT

J==aa| Vo

145 - Includes Items 146 - 149 146

149

Page C-5 Service Parts Manual



BODY

Electric Vehicle

Reinforcing Plate

121 - Includes ltems 122 - 124

SAND BOTTLE DIVOT REPAIR KIT

S

126 - Includes ltems 127 - 129

E
X
[
w
X
o
<
(1]
o
w
[
<
w
(&)

131 - Includes ltems 132 - 135

Page C-6

Service Parts Manual



Electric Vehicle

BODY

Front of Vehicle

143

MESSAGE
HOLDER

RAKE HOLDER AND RAKE

COOLER JUG
AND BRACKET

BOX COOLER
AND BRACKET

o]
[s2]
—-—

Service Parts Manual

Page C-7



Electric Vehicle

BODY

FOUR BAG ATTACHMENT KIT

151 - Includes ltems 152 - 168

Service Parts Manual

Page C-8



N

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) .....cocovvnvcrenennen. 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) ......ccoviviiieienee e 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE).......cccoiviiieiieeecenee e 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGi...ccirieereerrere s e se e e 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDERY) ....c.covireeierercer e 1
6 27647-G01 LABEL (SAFETY) ..ttt ettt e s 1
7
8
9 71413-GO1 SPLASH PANEL...... et e e 1
10 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG....oorcieeee ettt 4
11 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..cccrirrirerrece e 1
12
13
14 71115-GO1 VINYL TRIM <ot s s s s s 2
15 71055-G01 RIVET, 3/16" X 3/8" LG ..eei ettt 10
16
17 01038-GO01 BOLT, 1/4 - 20 X 1/2" LGttt e s e s 4
18 16469-G1 WASHER, 1/4" ...t s 2
19 01057-G01 RIVET, KTR, 1/4" X 1" LG oot 2
20 27166-G02 FRONT SHIELD .....cciiiiieerireerr et 1
21 70725-GO1 FRONT SHIELD BRACE.........oo et 2
22 70662-G01 UPPER FLOORPAN ...ttt e s 1
23
24 70451-GO1 LOWER FLOORPAN.........cooiiirreiree et sn s e eneesanes 1
25 70452-G01 ACCESS COVER ...t 1
26 14601-G11 RIVET, 3/16" X 9/168" LG ..ot 16
27 70663-G01 FLOORMAT ...ttt et se e e s e sn s n e e s ne e sanes 1
28 70663-G02 FLOORMAT WITH HORN HOLE ........cooiiriererrre e 1
29
30

Page C-9 Service Parts Manual




Electric Vehicle

N

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 T1051-G™ | COWL woeeeeeeeeeeeeseeeeeee e esesee s s s see e e see e eese s ses e see e see e seneesenesenes 1
32 71055-G0T | RIVET, 3/16" X 3/8" LG cveereeeeeeeseeseseeeeseeeseeseeeeseeseesesesesssses e see e ses e seneeseneenenes 9
33 10570-G11 | RIVET, 816" X B/4" LG w-eeeeeeeeeereeeseseseeeeseeeeesesseeeses e eseessseesseeene e sneesseeens e 2
34 71056-G01 | BOLT, 5/16 = 18 X 5/8" LG ..eeurvoreeeeeeereeeeseeeeseeeeesseseesesesseseseeseseesssesesseseesesessenens 4
35 00570-G2 WASHER, 5/16.....eeoveeeeeeeeeseeseseseeseseeeseseseeseesesesesseesseessseses s sesseseesereesesessenes 4
36 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) w..covveeeeerereerereeeeeeeeeeeeseeeeseesneeseeeese e 2
37 00571-G2 WASHER, 5/16" (WITH TOP) ....ceeeeeeeeeereeeeeseeeeseeseeeseseseseeseseossseses e seseesenesanens 2
38
39 71037-G02 | E-Z-GO NAMEPLATE (GOLD)......eeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeseeesesesee e seseseseeseneenenes 1
40 12064-G3 PUSHNUT, 3/16" ...eeeeeeeeseeeeseseeseeeeseeseeesse e seeeseseseseeseseses e ses e senesenessenesesen 2
41
42 * SERIAL NUMBER PLATE ......oeeeeeeeeeseeeeeeeeeeeeeeeeeseseesseesseeses e see e esesesenesens 1
43 * EC PLATE oo eeeeeeeeeeeeeee e e e eeseeeseeee e s s seese e es e ses s eneseneeenesene 1
44 01041-GOT | RIVET, 5/32" X 7/8" LG coeereeeeeereeeereseeeeseeeeeeeseeesseeseeseseseseseses s see e seseseseeseneenenes 4
45
46
47 71501-G01 | ROCKER PANEL (PASSENGER SIDE) ....covvueeeeeeeeseeeeeeeeeseeseesseeeseseeseneenenes 1
48 71502-G01 | ROCKER PANEL (DRIVER SIDE) ....ocuoeeeeeeeeeeeeeeeseeeeseseseseesesessesesssseseeseneennens 1
49 15058-G6 RIVET, /16" X 15/18" LG cerveereeeeeeereseeseeeeeseeeeeeeseseseseesesesesessesesseesesssesseeseeen 4
50
51 71507-GO1 | SILL PLATE (PASSENGER SIDE).....cueeeeeeeeeeeeeeeseeeeseseseseeseseeseeesssesseseseseesnens 1
52 71507-G02 | SILL PLATE (DRIVER SIDE) w..coeereeeeeeeeeeeseeeeeseeeseeeseeeeseeeses s see e seeeseseeseneenenes 1
53 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w...eoeeereeeeeereeeereeeeereeseeeesene. 4
54 23726-G4 SPACER ... .o eeeeeeeeeeeeee e eeeesseeseseseseeee e ee s sereeseseeeseeeeeeeeee e e en e eee e 4
55 00891-G2 LOCK NUT, 1/4 = 20 oo eeeeeseeeeeese e see s s seseese e eesseses s seneseneesenen 4
56
57
58
59 70441-GOT | SEAT FRAME ... eeoeeeeeeeeeeeee s eeeeseseeeseeeseeseseeee e ses e seseseses e see e ses e seneeseneenenes 1
60 70046-G01 | BATTERY RACK .eoroeeeeeeeeeeeseeseseeseseeeseeeeeeeseseeee e seeesesessseees s see e ses e seneeseneenenes 1

Service Parts Manual

Page C-10




BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00715-G2 BOLT, 5/18 - 18 X 13/16" LGi....eecre et 4
62 00438-G6 BOLT, 5/16 - 18 X 3/4" LGttt 2
63 00559-G8 WASHER, 5/168" ...ttt 2
64 11098-G6 LOCK NUT, 5/18 - 18 ..ot e s e s s e e 2
65 70200-G01 SCREW, 3/8 - 18 X 1/4" LG .ottt s 2
66
67 71912-G** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 69, 70) .....cccc..... 1
68 71334-G** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 69, 70)......cccccvnvveenn 1
69 71318-GO1 BAGWELL LINER.......co e s 1
70 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG .....cee et 26
71 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) .....cvrrieirrecerrrereesceer e 1
72 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE).......c.ccccorrriirericrreeesrenennnes 1
73 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG....oorcieeee ettt 8
74 71320-GO1 ACCESS PANEL ...ttt e e s 1
75 71002-G01 SCREW, #8 X 5/8" LGi....ooiiieirrereerre et 5
76 71364-G02 Y O TSSO 1
77 18436-G1 RIVET, 1/4" X 3/4" LG ..ottt sttt e e 2
78 10570-G10 RIVET, 5/32" X 9/18" LG ..ottt e 6
79 70939-G01 REAR BUMPER ... .ot s s e 1
80 00559-G8 WASHER, 5/16" ...ttt e e e sar e sne e 4
81 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi....oiiee ettt st e s e e 4
82 71514-GO1 BUMPER PLUG ... oottt e s e s 4
83 14601-G17 RIVET, 3/16" X 918" LG ettt 4
84 71456-G01 NOTCHED REAR BUMPER (SHUTTLE 2+2) ...c.cecoirreiirrrecrer e 1
85 71398-GO01 BOLT, 1/4 - 20 X 1 1/4" LGiuoooeee ettt e s s e s 4
86 71455-G01 BUMPER PLUG ... oottt e s e s 4
87 71316-G01 HOLE PLUG (DASH MOUNDED DIRECTION SELECTOR SWITCH ONLY)...| 1
88 71609-G01 HINGE PLATE ...t et s s ne s 2
89 10570-G11 RIVET, 3/16" X 3/4" LG ..o st 4
90 10570-G12 RIVET, 1/4" X /2" LG oottt e e 4

Page C-11

Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91
92 | 71914-GO1 | DECAL (FREEDOM)....ooeeeoeeeeseeeeeesseeeesseseresesseseeesseseessesessesesesessesseesesseensssenen AR
93 | 35434-GOT | DECAL (SHUTTLE) ceoooveeeeeeeeeseeeeesseeseessesesesesseseeessesesssesessesesesessesseesessessssenen AR
94 | 35430-G19 | DECAL (TXT 242) corooeereeeereeeeceseeeeeenseeeseseeseseseseesessseseeeseesesseseseseesesseesesssesessenes AR
95 | 73330-G01 | DECAL (PRECISION DRIVE SYSTEM™).....commeeereeereseeeeeeeeressesseseeeseseesene AR
96 | 70244-G02 | SPLASH PANEL......oocooreeeeeeeeeseeeeeesseeeeeseesesesesse e sseseeeseesesseeesesessesseesessensssenen 2
97 | oo715-G2 BOLT, 5/16 = 18 X 13/16" LGiuveureveereeeeersereseesseressseseeessesessesesessesessseesessseessssenes 8
98 | 71812-G01 | FENDER LINER (PASSENGER SIDE) ......oveemeereeereeeeeseereereeesessesesseesesesessssenes 1
99 | 71812-G02 | FENDER LINER (DRIVER SIDE)......oouerorereessereesseeeessesessseesesessesseesssssessssenes 1
100 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vve.evveeseeeeessereeeseesessssesesessesseesesseessssenen 8
101
102 | 75268-G0T | SUPPORT ..ot seveeese s sese e seeseseseesesesseseses s sesesesseseseeses 1
103 | 00106-G6 SCREW, #12 - 24 X 3/8" LG veorveveereeeveerseeseesseesseesssssesesssseseseeseseseeseseseessseessseseene 2
104 | 20271-G2 HOLE PLUG, 1/2" ovveeeeeveeeeeeveeseeeseesesesseeesesseeessssesesaesesesaeseseesessseesessseesese s ssss s 2
105 | 19859-G1 END CAP, 3/4" ....ooeeveoeeeveeseeeeeereeeseesesetresesee oo sseseeesseseseseesessesesesesesseesesssesessenes 2
106 | 70361-G01 | FOOT REST ASSEMBLY (INCLUDES ITEMS 107 = 110) .errveeereeereeeerseseereenene 1
107 | 70350-Go1 FOOTREST w.ovooee oo sveeeeseseesse e ssesessesesesseeessesesesseeses s sessesseesesesseseneseeees 1
108 | 70362-Go1 FLOORMAT ..o teeeeeseveesse e sseseesesesessseessesesesseeses e sessesseesesesseseneseenes 1
109 | 74129-Go1 REFLECTOR ..o vveoeeeveesseseeseeseeeseseeseeesesseeessssesessseeses e sessessesseseseesereseeses 1
110 | 74132-Go1 LABEL (WABNING) ... vveeeeeveeeeeeeeeeeeseeseeeseeseeessesesessseesesseesesssesesseseseesereseeees 1
11 | 19853-Gi END CAP, 1" +eeeoeeeeeeseeeeeeseeeseesesesseeeses e see e sesseseseeseseseeseseeses s sessseesese s ssee s 2
112 | 74149-GOT | VALANGCE PANEL ..o eeeeeeeeseeeeeeseeesese e seseseeseeesseessesseeeses s seseseeseneseenes 1
113 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vvvuvveereeveeeseeveeesseressesesessesesseesesseesessenes 4
114 | 00426-G8 BOLT, 3/8 - 16 X 1" LG cvvveureveeereseereeessessesesesessesseesseseeessssessesesessesessseesessseessssenes 2
115 | 74126-G01 | VERTICAL FRAME SUPPORT (PASSENGER SIDE)......vveereeeeesseeeeerseserernene 1
116 | 74126-G02 | VERTICAL FRAME SUPPORT (DRIVER SIDE) w..cooveeeereeeseseeeseeeeeessesenessenes 1
117 | 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LGiurevveerreeeereeeeeerseeeresesseseseseseessesessesesessesessseesessseesessenes 2
118 | 00560-G1 WASHER, 3/8" ..vveoreeveeseeveesseseeesseseeeseesessesesessesessssesesssesessessessesnessesesesseseseeses 10
119 | 00769-G2 CARRIAGE BOLT, 3/8 = 16 X 1 1/4" LG srvvvveeevveeeeeeeeesseseeseeseseseeseseseessseeseseseene 2
120 | 11098-G5 LOCK NUT, 3/8 - 16 c.eereveereeeeeerseessesssesseessseseessesesesseseseseesessssesssessesseesesseensssenen 10

Service Parts Manual

Page C-12




BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 122 - 124)................. 1
122 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ..ottt e s e e 1
123 28660-G01 SAND BOTTLE HOLDER.......co it 1
124 28659-G01 SAND BOTTLE. ...ttt e e s 1
125
126 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 127 - 129) ..coceeiiie e 1
127 75460-G01 SIDE BASKET ..ot e e s e s san e e sne e 1
128 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ..ereeeee et s e 3
129 01031-GO1 FLAT WASHER, 1/4" ...ttt s e 3
130 23300-GO01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP).......cccovrcrireree e 1
131 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 132 - 135) ...cocoirricrerree e 1
132 75461-G01 CENTER BASKET ..ot e s ee e sar e e e 1
133 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ..ottt e s e e 3
134 01031-GO1 FLAT WASHER, 1/4" ...ttt s e 3
135 01032-G01 PLASTITE SCREW, #10 X 5/8" LG....e oo 2
136
137 75495-G01 COOLER JUG AND BRACKET KIT ... 1
138 75344-G01 BOX COOLER AND BRACKET KIT ..o e e 1
139
140 25885-G01 RAKE HOLDER ..ottt et 1
141 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LGi...ceeiriee et 2
142 11027-G2 LOCK NUT, 174 - 20 oottt 2
143 14735-G1 RAKE .t e e 1
144
145 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 146 - 149)......ccccccevvereeneee 1
146 75188-G01 BAG ATTACHMENT ...ttt e s e e 1
147 22238-G2 KNOB, 3/8 - 18 X 1 1/2" LGi.eeirii e s e 1
148 17255-G1 TEFLON WASHER, 5/168" .....eiirirreeereeiereres et 1
149 75187-GO1 SUPPORT BRACKET ...t 1
150

Page C-13

Service Parts Manual




N

Electric Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 75355-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 152 - 168) .....cccecveceneennen. 1
152 * TOP ASSEMBLY .....ouiiieieieiesieste e seesese e ees s saeae e seeae e s seeaenseneesrens 1
153 * BOTTOM ASSEMBLY ......ooiiiiiiiiee et eie et e e se e se e see e e e 1
154 17651-G2 CLEVIS PIN, 5/18 X 1 1/4" LG ...eeeeeeee ettt e s e s s n 1
155 28129-G01 [ N A=Y SR 1
156 17651-G2 CLEVIS PIN, 5/168 X 1 1/4" LG oot eeeeeeee et e 1
157 17651-G3 CLEVIS PIN, 5/18 X 1/2" LG ..o cceee et cee et s s e e s s sne s e s 2
158 00559-G8 WASHER, 5/18" ...ttt st s s e e e eaees 3
159 28129-G01 PUSH NUT, 5/18" ..ottt ettt seee s ene e e s neaa e e 3
160 * CLEVIS PIN 3/8 X 1 1/4" LG c.ueeeieeeeeee et e et s e e e e 2
161 00560-G1 WASHER, 3/8"....eeeii ettt ree s s ssee e e reee s e s s s s e e sanee s 2
162 * B N R 7 2
163 13728-G1 RUBBER BUMPER ........oooiieteieie et siesie e as e ee s senas 2
164 00150-G6 SCREW, #10 - 24 X 3/4" LGi...ueiiiieeeee ettt see et se e e 2
165 00559-G5 WASHER, #10 .ttt e e e 2
166 00565-G5 LOCK WASHER, #10 ..ottt 2
167 00526-G3 NUT, #10 - 24 Lottt ee e et e e st e e e s st e e e e e saaraeaeenan 2
168 * LABEL (WARNING).....cccteitiieterieniesiestese e seessesesressaeneesessaeseseassnssenseseessnses 1
169 75509-GO1 MESSAGE HOLDER (ONE PIECE)........ccci et 1
170 75496-G01 MESSAGE HOLDER ......oooi ittt rstee e ssee e s e s e s s e s e e en 1
171 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 172 - 175) ..ot 1
172 27731-G01 ASH TRAY ..ttt e a e e e s e e e e aae s 1
173 27736-G01 11 4 N 1
174 75108-G01 BRACKET ...ttt sscte e ctte et s st e s te e st e s e sve e e sas e e s er e s seeesnanessseneenes 1
175 00100-G4 SCREW, #10 - 168 X 1/2" LGiu.uiiieieeeieeeeeieese ettt see e nee e 4
176
177 01038-G01 T I T 2 A 0 1 G T A < S 2
178 01042-GO1 "J" TYPE NUT RETAINER ...ttt e 2
179 71457-GO1 BUMPER STAY ...eiiieteeeieteste e seesaeseseestestesestessassesseasaessesassassensessenssessensessens 4

Service Parts Manual Page C-14



BRAKES Electric Vehicle

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Page D-1 Service Parts Manual



Electric Vehicle BRAKES

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

Brake Pedal (Vehicle With Brake Lights)

Service Parts Manual Page D-2



BRAKES

Electric Vehicle

107

\CS

Front of Vehicle

82 - Includes ltems 84 - 95
83 - Includes ltems 84-95

84 - Includes ltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95
100 - Includes ltems 101, 102

Page D-3

Service Parts Manual




N

Electric Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10} oeiiieiiee ettt e e eee e eee e e e e e e 1
2 70681-G01 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
3 70682-G01 [ Y4 2 I | SR 1
4 01071-GO01 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 2
5 * BRAKE PEDAL.......cctiierteieniereeseenseeeseesee e esse e sassessesessessessesensessesensses 1
6 70611-GO1 PARK BRAKE PEDAL ..ottt ettt e e e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 - 10} .eiiiiieeeeeeseeee et ceiee et se e e see e e 1
8 * SERVICE BRAKE PAD ......oooieieeei ettt 1
9 * PARK BRAKE PEDAL PAD........cccoiiieiereeneenieeseeeesseseesenssesseseeseessesnens 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...uei ettt 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 168 X 4" LGi....oooieieeeeeieeceeeeceeee e 1
13 70581-G01 FLANGED BUSHING .......cooiiitee et 2
14 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
15 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
16 11098-G5 LOCK NUT, 3/8 = 168 cueeeieieeceieniee e eetesieeeces e esces e e see e e e seeeeeaneeseeeeeseenaeaneesneeseas 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)....cccccveveeeeeeeeenne 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt st 1
20 11098-G9 LOCK NUT, 5/16 - 24ttt et st sne e ee e eeas 1
21
22 70716-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 -26) ...| 1
23 28082-G01 EQUALIZER BRACKET .....ocoiiiieiettereiceeeeesessesaeeesaeaessesee e e ssessesasnsssensas 1
24 28083-G01 BRAKE COMPENSATOR BUMPER ..ot 2
25 * BRAKE CABLE (DRIVER SIDE) .......occiiieieee et seeeie st 1
26 * BRAKE CABLE (PASSENGER SIDE)......cccconirienreee e 1
27
28 12305-G1 RETAINING RING ......oiiiee ittt e e e e e s eesre e 4
29

Service Parts Manual

Page D-4



BRAKES

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LGi. it 1
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG..c.eeecrirreierer et 3
32 14443-G2 CLEVIS PIN, 5/18" X 3/4" LGi...ovrreiirreierer e st 2
33
34 70601-GO1 KICK-OFF LINK ...ttt s s e s 1
35 17838-G1 NYLON BUSHING.......coociitiirierrre e e se e e e e 2
36 20835-G1 TEFLON WASHER, 3/8" ...ttt s 2
37 00559-G8 WASHER, 5/168" ...ttt 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG..c.eeecrirreierer et 2
39 70098-G01 KICK-OFF CAM PIVOT ...t e 1
40 10097-G6 FLANGED BEARING ...ttt e s s s 2
41 70587-G01 KICK-OFF CAM.....oiiiet ettt s e s s e e 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..eecverreierer et 2
43 14134-G4 SPACER . ... e e e e e e e 1
44
45 70113-G01 ADJUSTABLE BUMPER .....co e 1
46 11027-G1 LOCK NUT, 5/16 - 18 ettt 1
47
48 70080-G01 CATCH BRACKET ...ttt ettt s e s e e e e e 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s 2
50 00891-G2 LOCK NUT, 1/4 = 20 ..ot e s sn e e e e e 2
51
52
53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) ..ccueiiiecierree e nrne e 1
54 * BRAKE PEDAL.......eoo ettt s 1
55 70611-G01 PARK BRAKE PEDAL ......ooi it e s 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ......... 1
57 ¥ SERVICE BRAKE PAD ..o 1
58 * PARK BRAKE PAD ...t e 1

Page D-5

Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/18" X 3/8" LGi....oeoceere ettt 9
60
61 70258-G02 SERVICE BRAKE PEDAL PLATE........ccoi et 1
62 70682-G01 PIVOT PIN .ttt s s s e s 1
63 70681-G01 TORSION SPRING ...ttt e e 2
64 01071-GO1 PUSHNUT, 5/168" ..ottt st s se s e e s e 2
65 00737-G8 SCREW, #10 - 24 X 1" LGt s s s 4
66 00739-G1 RUBBER NUT, #10 - 24 ...t 2
67 22362-G3 BRAKE PEDAL STANDOFF ..ot 2
68 27137-G01 CONICAL SPRING ......eiiiireriierrie et e s 2
69 11098-G7 LOCK NUT, #10 - 24ttt e s 2
70 10606-G8 MICRO SWITCH ...t e s e e 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGieeeireree et e 2
72 00559-G5 WASHER, #10....e ittt s e e ene e 2
73 00559-G3 WASHER, #6....coeeee et 4
74 00565-G3 LOCK WASHER, #6.......ccci ittt e e 2
75 00525-G5 NUT, #6 - 32 ..t s e s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......coooreirrricereeererersre e 2
77
78 14628-G1 FASTON TAB ...ttt e s e s e eees 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT).....ciirirerrrererecenreere e 1
80 17618-G1 WIRE TIE. ..t s 2
81
82 70793-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95)..........ccceeen. 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) ........... 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ....ccoorireirrerecee e 2
85 ¥ BRAKE SHOKE ... .ottt s s s e 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ...cooiircecere e 2
87 * UPPER SPRING .......oooiiiriirr e 1
88 * LOWER SPRING .......oooiiirre et 1

Service Parts Manual




BRAKES

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 ¥ PIN e e s e ern e e 2
90 * CUP AND SPRING .....oootiirirereeereecenernes et s 2
91 * ADJUSTER SPRING. ......cccoirrierrirreee et 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) ......... 1
94 * ADJUSTER ...t 1
95 * TEFLON WASHER ...t 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LGttt e s 8
97 15126-G1 LOCK NUT, 5/16 = 24 ..ottt 8
98 15485-G1 INNER BRAKE DRUM WASHER ........ccoioirrierrcrrecere et 2
99
100 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ...ccccoviiererreereenns 2
101 * BRAKE DRUM.....ooiiie ettt 1
102 19862-G1 LUG BOLT, 1/2 = 20 ..t st e e s e 4
103
104
105 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ..ot 2
106 15483-G1 SLOTTED NUT, 5/8 - 18....ei i et 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG oot 2
108 74175-G01 SPINDLE CAP ...ttt ettt e s s s e e s 2
109
110 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccocvvireircriereeceeeeeeen 1
111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE)......ccoiiiiiiieeeecerce e 1

Page D-7 Service Parts Manual




Electric Vehicle BRAKES

Service Parts Manual Page D-8



DIRECTION SELECTOR

Electric Vehicle

19 - Includes ltems 20 - 50
44 - Includes ltems 45 - 50

Page E-1

Service Parts Manual




N

Electric Vehicle

DIRECTIONSELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 DIRECTION SELECTOR HANDLE ......ooi it 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ......ovceireerirerereererecerene 1
3 70233-GO1 DIRECTION SELECTOR SHAFT ..ot 1
4 25664-G2 BUSHING ... .ot e s 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM ..o 1
6 70313-GO1 LINKAGE ROD......ooiiierirecer e e e sn e e s s e 1
7 70232-G03 SHIFT LINKAGE ARM ..ot 1
8 22754-G3 BUSHING ... .ot e s 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...t e et 2
10
11 73049-G01 DIRECTION SELECTOR COVER .....ooiiie it 1
12 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..ottt 1
13 16469-G7 WASHER, 1/4" (STAINLESS STEEL) ...c.coriiirreerreree e 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LGttt s s e 2
16 00571-G2 WASHER, 5/168" ...ttt e e 2
17 11098-G6 LOCK NUT, 5/18 - 18 ...t serses e st e e e 2
18
19 70578-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) ................. 1
20 73027-GO01 DIRECTION SELECTOR SHAFT .....oiiieeere et 1
21 12835-G1 L0 PSP 1
22 10606-G2 MICRO SWITCH......oi it s e s e 2
23 00645-G7 SCREW, #6 - 32 X 2" LG ..ot e 4
24 73048-G01 COVER BRACKET ...ttt e s s 1
25 00565-G3 LOCK WASHER, #6 ..ot 8
26 14628-G1 FASTON TAB, 5/16" X 5/168".....eiirerricerrecerreeere et 4
27 00525-G5 NUT, #6 - 32, 8
28 00645-G5 SCREW, #6 - 32 X 5/8" LG...oco it 3
29 12806-G1 SPACER ... e e e 4
30 00560-G1 WASHER, 3/8" ... et e et e e e 1

Service Parts Manual




DIRECTION SELECTOR

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK INUT, 3/8 - 24 ...ttt e s 2
32 25978-G37 18 GA WIRE (RED 4") ..ot 1
33 * SCOREW.....o ettt e s e e e e 4
34 00567-G3 LOCK WASHER, #6 ......cceeiiie ettt s 4
35 25978-G343 18 GA WIRE (RED B") ...ttt e 1
36 00414-G8 BOLT, 1/4 - 20 X 1" LGiuri e s e e 2
37 00559-G7 WASHER, 174" ... s e 4
38 00565-G7 LOCK WASHER, 1/4" ... e 2
39 00532-G1 L O o 2
40 15461-G1 SUPPORT BRACKET .....eiitriee ettt e 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET .......cooiieeieerieeeeeeee 1
42 73290-G02 REVERSE WARNING BUZZER ..o 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) ......ccccocvvneenen 1
45 24940-G1 ST OP e e 2
46 00565-G7 LOCK WASHER, 1/4" ... ot 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..crirreererecer et 2
48 18888-G1 CONTACT STUD, 5/16 - 18 ...eeirrecerrecrerrre e e e 4
49 00565-G8 LOCK WASHER, 5/16"...... oottt 4
50 00544-G3 NUT, 5/16 - 18 .. 4

Page E-3

Service Parts Manual




Electric Vehicle DIRECTION SELECTOR

Service Parts Manual Page E-4



N\

DIRECTION SELECTOR (PDS)

Electric Vehicle

25

1 - Includes ltems 2 - 20

29

For dash mounted
direction selector switch,

see ELECTRICAL SYSTEM

Page E-5

Service Parts Manual




N

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR (PDS)

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73180-G03 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 20) .......ooveveen.e.. 1
2 73179-GO1 BRACKET ..oovveeeeeveeeeeeeeseseseeeesesseesesssseseessseseesssesseseseesesssesessseesesesssessseens 1
3 73167-G02 oYY FR OO 1
4 73171-GO1 DIRECTION SELECTOR SHAFT «...oooeveeeeeveeeseeseeeseeseseesessseeseseeeesesseessssenes 1
5 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) «....cvveeerereeerranen 1
6 25978-G287 18 GA WIRE (BLACK B")..corrvveeeeeveessereeeseeseeeseeseseseesessesessseesessseesessesessenes 1
7 25978-G286 18 GA WIRE (RED 6")...eeveeeeveesseeeeeseeseeeseesessssessseesesseesesseeenssseseseesesessenens 1
8 73195-G01 IMICRO SWITCH. evvveeeeveereeeeeesseeeveseesesesesse e sseseseseesessesesssessessseesesseessssenes 1
9 73194-GO01 IMICRO SWITCH. . vvveereeeeeeeeereeeeveseeseseesseseeseeseeeseesessesessssesessseesesseesesseees 1
10 | 73188-GO1 COMPRESSION SPRING ......covverneeeeeseeeeeesseeeseseesesesseseseesesssesesesesessssens 1
11 25664-G1 BUSHING w.ceooeveeeeeveeseeeseeeeseseeeeses e ssssesesseseseseeseseseeseseeseseseessss s sene s ssessrens 1
12 | 00771-G4 NYLON WASHER, 172" ..eoeveeeseseeesseeeeessesesenseseseseeseseeseseseesssesessse s ssssssens 1
13 | 73181-Go1 WASHER, 1/2" oo eeveeeeeveeeseesessesessseesesseesssseesessesesesseseseesssessesssesessresen 1
14 | 14390-G1 LOCK NUT, 3/8 = 24...coeeeeeeeveesseeeesesveeeseesesseseseseesesseesessseesessesesessesessesens 1
15 | 00565-G3 LOCK WASHER, #6 ......oevveeeeveesseeeeeseesenssesessssesssessesseeseseseesssseseseesesessasens 2
16 | 00525-G5 NUT, #6 = 32...veeeeeeeeeeeseeeeseseeeeses e seesesesseseseseessseseeseseesese s sssssesese s sessssens 2
17 | 00138-G5 SCREW, #6 = 32 X 5/8" LG rveereevereeeeeereeeeesseseseseesesesseseseesesssesssesssessssens 2
18 | 73182-Go1 NYLON WASHER, 1 3/8" ...oeveoeeeveeereeeeersesesessesesesseseseeseseseeseseseesssesesessssens 1
19 | 17618-Gi WIRE TIE ceemiveeeeeeeoseeeeeesseseseseesesessessseesesseeses e sessesesseseseseessseesess s ssss s 3
20 | 00559-G3 WASHER, #6 ......vvvoeeeveoeeseseeeseesesessessseesesseesss e ssssesesseseseseessseesess s sesesenen 2
21
22 | 70227-GO1 | SCREW, 1/4 - 20 X 7/8" LG cvvereveereeereeseeeeeeseseeeeneeseseseesesessessseesssssesssesssessssens 2
23 | 11027-G2 LOCK NUT, 1/4 = 20 cvveeeeeeveeeeeeeeesseseeseeseseseesesessesssesssssesssssessss e sessssessesssessesens 2
24 | 73053-GO1 | DOUBLE TUBE CLAMP ....oooooeveeeeeseeeseeeeeseeeeeeneeseneseesesesseseseesssesesssessssssenens 2
25 | 71905-G01 | DIRECTION SELECTOR HANDLE ......ovveeeeeeeereereeereesesessesereessssseeseseseeseseesens 1
26 | 00740-G4 SCREW (STAINLESS STEEL) #10 - 32 X 1/2" LGiuvvvormevevererereereseseseeesessesenens 1
27
28 | 73301-G01 | DIRECTION SELECTOR COVER BRACKET ...ooeveeeeeeeereereersesevessessreesesereenn 1
29 | 73293-G01 | DIRECTION SELECTOR COVER ....cooeeeveereeeeeneerereseeseseesesereesssssessseseessssssens 1
30 | 16816-G1 RATCHET FASTENER ....ooomtveeoeveeereeseeeseeseseesessseesesssesessssesessesesessesesessesessesens 4

Service Parts Manual




ELECTRONIC SPEED CONTROL Electric Vehicle

2+lto tDlriCtlon 2l B- to Negative
elector = Battery Terminal

M- to A1 Motor

B 1= q =
P )/ L1 ¥.? »)
ORN to MS4 (NC) —_— f BLK -
(o]
1]
BLK to Tab on c |
Direction Selector /

RED to Solenoid
WHT
LT. GRN to Key Switch
To Pedal 25
Box Connector
15
11
8 10 to B+ \
\ -~ WHT from
—_ Power Harness
D).
3 2

RED from Control Harness

Silve( line on diode must
be oriented as shown

12
BLK from Control Harness /@f\

Page F-1 Service Parts Manual



Electric Vehicle

ELECTRONIC SPEED CONTROL

1 - Includes ltems 2 - 31

33

Service Parts Manual

Page F-2



N

ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73056-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 «....coovvoeoeeeeseeeeeseeeeseseeseesesreessesesseevesessessseesenenene 2
3 * NUT, 10 = B2 eeeree e seeseeeseeses s s s eseseseesemeseesereseneresen 2
4
5 30353-G1 DIODE, 3 AMP ... eeeeeeeeeese e eeseeeses e s e seeseseseene e eene s sene s 1
6 21764-G1 RESISTOR....e.eooeeeeo oo eeevesseeesesseseseses s sesseseseeseneseeseseeeseseseseresen 1
7 73103-G02 WIRE HARNESS (CONTROL) ......veooreeoeseeeeeseeseeeseesseeeseseseeseee s sseeseseesenens 1
8 * NUT, 5/16 = 24 eee e seeeeeeseeeseeeees e ses s eseseseeneseseeneseesene s 2
9
10 * LOCK WASHER, 5/18" ......veoeeveeeeereeesereeeesesseessssesssesereseesesesseseseseneresen 2
11 25072-G02 WIRE (SOL = Bt} wereeeeeeeeeeeeeseseeseeeseeseseessesesseeseseseesessssesssessesseessesseesssnenes 1
12 | 25978-G10 WIRE (SOL = B-) correeeeeeeeeeeeeeeeseseeesseeesesseseseseesesessessseesese s sees s sees s sens s 1
13 | 11027-G2 LOCK NUT, /4 = 20 ....eoeoeeveeeeeeeeseeeeeeseseeeeeesesseesessesseeseseseeseseseeseseseneresen 2
14
15 | 27855-Go1 SOLENOID, 36 VOLT ..ooveeeeeeeeeeeseeeseeeeeseeseeeseeseseeeesesessessessesseeeseseeesesnenes 1
16 | 73083-Go1 HEATSINK ..o seeeesseeese e sese e ses e sesseeeseeseseseene e eene s sene e 1
17 | 25864-G05 ELECTRONIC SPEED CONTROLLER .....ccomveeereeereeveereevereseneresenereenen 1
18 | 73190-Go1 THERMAL MOUNTING PAD ....cooovoooeeeoeeereeereererssesereesseereeseseseeseeesesessenens 1
19 | 71102-Got BOLT, 1/4 - 20 X 3/8" LGiuv.vvveeeeeeeeseeeeeeseeeeeesseesseeseseeessssessseseseseeseseeseneseesen 5
20 | 73028-GOf (010Y/= 2 FO TSSOSO 1
21 31539-G1 L= = TR 1
22 | 73053-GO1 DOUBLE TUBE CLAMP .....ocooeeeeeeeeeeeeeeeseeseesesveeseesereseesereseeneresenerenen 1
23
24 | 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGivvvverreeeeseeeeeeseeeeeeseeseeeeseseeesseeeesseseseseeseseeseneseesen 3
25 | 73039-G02 WIRE HARNESS (POWER) w..v.oooveooreveeeseveeeeeseressesereessseseesesessessreseesassenens 1
26
27 | 00270-G5 BOLT, 5/16 - 18 X 5/8" LGivvvuereeeeeeeeeeseeeeeeseeeseesseesseseseseeeessseeesseseseseenssessenes 3
28
29 | 11027-Gi LOCK NUT, 5/16 = 18 ...eveeeeveeeeeeeeseeeveeeseeeeesessesesssseseseeseseseeseseseeneseseneresen 3
30

Page F-3

Service Parts Manual




Electric Vehicle ELECTRONIC SPEED CONTROL

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET .....oiiieieite ettt s 1
32
33 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 4

Service Parts Manual Page F-4



ELECTRONIC SPEED CONTROL - PDS Electric Vehicle

1 - Includes ltems 2 - 44
32 - Includes ltems 33 - 41
36 - Includes ltems 37 - 39

48, 49, 50, 51
5 Pin Performance Option
Inline Connector

4 Pin Tow/Maintenance
Box Connector

RED/WHT to RED/WHT Ignition Interlock Wire

4 Pin Accelerator
Inline Connector 3 Pin Speed Sensor
See ACCELERATOR Inline Connector

See ELECTRIC MOTOR

Page F-5 Service Parts Manual



Electric Vehicle ELECTRONIC SPEED CONTROL - PDS

Harness
10
\ &K\ From Control
Harness
% L Al ( RED
10
3°2 / 8
‘\ e %) .,.
¥ =G

C From Power

15

From Control
Harness

Service Parts Manual Page F-6



N

ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 73276-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44)...... 1
2 * LOCK WASHER, #10 ......coeoeverereerereseeseseeseseseeseseseseseseesessssessessesassesesesnes 2
3 * NUT, 10 = B2..coeoeeeeeeeeeseeeeeeseesesesseessesesesesresessesesessesesesssssesseses e esessesenenn 2
4
5
6 21764-G1 RESISTOR. ....ovooreversveeeeseeeseseesesesseseseesesssessesessesesesseseseesesesessesessesesessseneson 1
7
8 * NUT, 5/16 = 24 ..c.oeeeoeeeeeeeeseeeeeseneseses e sesesesessesssesessssesesssssssse s ssssesenee 2
9
10 * LOCK WASHER, 5/16" ......coovverreresereeresesesseseesesesessesesesesseesesasseesesssesenon 2
11 25972-G56 6 GA WIRE (BLACK 8", C = B4).ooueeeereeeseeeseseeessseesseseessseesssesssssessenesesnees 1
12
13 | 11027-G2 LOCK NUT, 1/4 = 20 .....eoeeeerereerereeeseseesesesessesessesesesseseessessessesessesesesssenensn 2
14
15 | 27855-GO1 SOLENOID ..o sereee e s snesesse s esese s sses s seneesens s s senese e 1
16 | 73083-GO1 HEATSINK ..o eeesenee s seessseesess e sesseesensse s s esssesesss s sessesenee 1
17 | 73326-G02 ELECTRONIC SPEED CONTROLLER .........eomreveererereeseereres e esesseneen 1
18 | 73190-Gof THERMAL MOUNTING PAD ......ooovveoveeseerereseeesesssseeeseseesesesesesessesenesnens 1
19 | 71102-GO1 BOLT, 1/4 = 20 X 3/8" LGiveeeveeroreeseseeseseeessssesssesssssesessesssssesessessessesenesin 5
20
21 31539-G1 WIRE TIE ..oooeoevoeeeeoseeeee e eseseseeseseeseseseesesessessessesasesseseseesanesssesessesesesrens 1
22 | 73053-GO1 DOUBLE TUBE CLAMP ......oeoeveeveeesereeseseeseseresseseeesessessesesseesesssenenen 1
23
24 | 71102-Go3 BOLT, 1/4 = 20 X 1 1/4" LGiuurrveeoreeseseesereeeseeeeseesesssesessssessssssessssessssssesenessn 4
25 | 73106-GO1 WIRE HARNESS (POWERY) .......ooovveeroveeeeresessessesresssessessseesssesesesessesesesnens 1
26
27 | XXXXX-XXX WIRE HARNESS, CONTROL (SEE ELECTRICAL SYSTEM).........coovcee..... 1
28 | 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi..v.veerreeeeseeeseresessesesssesssesesessesssssessssessessesenesin 3
29 | 11027-G1 LOCK NUT, 5/16 = 18 ..ecooeeerreerrereesereeseseseeseseesesesessesesessessessesessesesesssenesan 3
30

Page F-7

Service Parts Manual




Electric Vehicle

N

ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | 25866-GO1 SOLENOID BRACKET ...ocoooeeeeeeseeseeeesseeeseeseseeessesesseseseessesessesessenesee s 1
32 | 73089-Go1 COVER ASSEMBLY (INCLUDES ITEMS 33 = 41) ...coumoveeeeeeereeeresserererene 1
33 | 73028-Go2 COVER (WITH GASKET) w.covoeveeeeeeeeeeereseevereeseeeeeeseseseeseseseseseseesessenens 1
34 | 73093-Go1 LABEL (TOW SWITCH) «..vveeeeeeeeseeseeeeseseesesesesseseseeesseseseesesseseseeeseen 1
35
36 | 73125-Go1 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39).............. 1
37 - SCREW, #5 - 40 .cooooreeeeeeeeeeeeeeseeseeeeseseeeeseseseeseseeseseeeesesesseneseeseee 4
38 - NUT, 15/32 = 32..c.eeeeeseeeeeeeeeeeeeeeeeesseseseseesseese e sesesseseeseseneseeseseenee 1
39 | 73139-Go1 LU =7 SR 1
40 | 73138-Go2 WIRE HARNESS (TOW SWITCH)......cooreveeereeeeeeereseeeeresesesereeressenees 1
41 | 17618-G =T =SSOSO 1
42
43 | 25972-Ge2 6 GA WIRE (BLACK 27", BL+ TO SOL) w.rrvvveeeeeeeeeseeeereoeseeeseesessseeneeeseen 1
44 | 25972-G32 6 GA WIRE (BLACK 36", BL- TO B-)...oooemerereereereeeeessesereeeeseeesresessseereeseen 1
45
46 | 71102-GOT | BOLT, 1/4 = 20 X B/4" LG .eooeroereeeeseeeeseeeeeseeseeeesesesseeesesseseseesesssesseeesseseseseesssesees 4
47
48 | 73272-Go1 | PERFORMANCE OPTION (FREEDOM) (NOT AVAILABLE FOR FLEET) ....... 1
49 | 73272-G02 | PERFORMANGE OPTION (STEEP HILL)..ococooeeeeeeeeeeeeeseeeeeeeseeneeeeessesenees 1
50 | 73272-G03 | PERFORMANGE OPTION (MILD HILL)....ooveeeeroeeeeeeeseeeseeoseseeeeeeseeeneeeeseseeeee 1
51 | 73272-G04 | PERFORMANCE OPTION (ALL TERRAIN) .....commoveeeeeereeeereeeereeesererereseseenens 1

Service Parts Manual

Page F-8



ELECTRONIC SPEED CONTROL - HD Electric Vehicle

N\

COVER INSTALLATION

1 - Includes ltems 2 - 23

18

4
(&=

((UUE

=)

SOLENOID DETAILS

Page F-9 Service Parts Manual




N

Electric Vehicle

ELECTRONIC SPEED CONTROL - HD

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73055-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2-23)..| 1
2 73060-GO1 ELECTRONIC SPEED CONTROLLER .......vveeereeerereeesereeeenseeeeereeserersesens 1
3 74014-GO1 CONTROLLER MOUNT .corrveeeeeeeeeeeeeseseeeesseeeseseesesessesereesesssesesesesessssens 1
4 00414-G5 BOLT, 1/4 = 20 X 5/8" LG v.crreveerreeeverserereesseseesseseessesessssesssessessseesesseessssenes 4
5 00559-G7 WASHER, 1/4" oo eeveoeeeveeeseeseseesesseeesesseeses e sssseseseesesesees s esess s ssse s 2
6 11027-G2 LOCK NUT, /4 = 20...coeveeereeveesseeeeseeseeessesesseseseseesesseesessseesessesesessesessesens 6
7
8 28562-G01 SOLENOID «.reveeereeeeseseeeesseeeeeseeesseesses e sss e sseseseseeseseseeseseesese e sene s sesesrens 1
9
10 | 21764-G1 RESISTOR ..oooveeeeeeeeeeeeeesesseesseseeessesesessesessesessseesesseesesssesessesesessesesesens 1
11 * LOCK WASHER, #10 ....ovveeeeeveesseeeeeseeeeeeseesesessessseesesseesesseeenssseseseesesessenens 2
12 * NUT, #10 = B21ceeeeveeeeseeeeeseeeeses e seeeeseseeseseseeseseseeseseesese s sese s sese s senssrens 2
13 * WASHER, 5/16" .vveoeoeveeeeeeveeeseeseeseseseseesesseesesseesessesesesseseseesssessesssesessseesen 2
14 * NUT, 5/16 = 2veereeeeeeeeeeseseeeesesseeesseseeseeseseseesssesseseseesesesesessseesasesssessssens 2
15
16 | 73095-G02 WIRE HARNESS (CONTROL) ....eoveeeeereeeeseseeeesessesesseseseseessseesesssessseseenen 1
17 | 28325-Go1 WIRE HARNESS (POWER) .....vvveeeeeeerereeeesesseesessesesseseseseesssessessseseseseesen 1
18 | 25978-Gss 18 GA WIRE (BED 9").reveeeeeveeeeeeeeseeeeeeseesesseseseseesesseesese s sesesessesessesens 1
19 | 25972-Go2 6 GA WIRE (BLK 6 ", SOL = Bt) evvveereveeeeeeeessesesesseseseseeseseesesesessseseesssessens 1
20 | 25978-G10 18 GA WIRE(BLK 6", SOL - B-).ervvveeeeveeereesesssseseseesesseeesesseeesssseseseesesessesens 1
21
22 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ervvveeeeveeereeeeeersesssessesesesseseseeseseseesessseesssesssessssens 4
23 | 11027-G1 LOCK NUT, 5/16 = 18....evveeeesveeseeveesseseeesseseseseeseseseesesessessseesesseeesessensssenes 4
24
25 | 23723-G2 (0301, NSRRI 1
26 | 16469-G1 WASHER, 1/4" w..ovoeoeeeeoeseeeeeesseeseesesessesesessesesssseesssseseseeseseseessseesessseeseseseesessssens 1
27 | 14419-G1 WING NUT, 1/4 = 20 1.reveeeeeeeseeeeeereeeseesesesseeesssseesseseseseeseseseeseseeseseseseseseesssssnens 1
28
29 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG ..vcrrevverrreereessereesseseeessessssesessseesessssesessssesessesesessssesesens 4
30 | 11027-G2 NUT, 1/4 = 20 ovvveoeeeeereeeeeeseeeeeeseseesesesee s seseseessssessssseesesssesess s sessesesesssresaesens 4

Service Parts Manual

Page F-10




ELECTRICAL SYSTEM Electric Vehicle

9 - Includes ltems 10 - 18

PDS VEHICLES ONLY

Through Frame
To Pedal Box

N

Key Switch Harness

Page G-1 Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

36 - Includes ltems 10-17, 37

NON-PDS VEHICLE

Through Frame
To Pedal Box

Service Parts Manual

Page G-2



ELECTRICAL SYSTEM Electric Vehicle

AN
HOUR METER DETAIL

Floorboard

\£}\
BLU/WHT /.\4@
ORN/WHT/\@

RED 7\4@

Page G-3

Service Parts Manual




Electric Vehicle

ELECTRICAL SYSTEM

TURN SIGNAL

PDS MODELS ONLY

RED

GRN/BLK

STATE OF CHARGE METER AND KEY SWITCH PDS MODELS ONLY:

DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER AND KEY SWITCH

Service Parts Manual

Page G-4



ELECTRICAL SYSTEM Electric Vehicle

Passenger Side

110

111 110

7 518 5

BLK| |RED
BLK][BLU BLKBLu  RED||BLK

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side

RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

Page G-5 Service Parts Manual



Electric Vehicle ELECTRICAL SYSTEM

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 76045-G0* | BATTERY (8 VOLT) covveeoereeeeseeeeeeseeeeeeseessseseessseesessseseseseessssesessseseeneessseseesesessesens 6
2 70121-GO1 | HOLD DOWN BOLT .cooooorveeeeeeeereeeeeeseeseseseessseesesssesesesesessessessssesessesesessesessesens 2
3 70045-G01 | BATTERY RETAINER ..oooveeereeeeeeeeeeereeseseseessseesesssesesesesessessessssesessssesessesessesens 1
4 11027-G1 LOCK NUT, 5/16 = 18 «.rveveeereveeseseseessseseessesesesssseseesse e ssesessesesessssesseesesseessssenen 2
5 25972-G32 | 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") .reverrereeereererrrenen 1
6 25972-G40 | 6 GA WIRE (BATTERY INTERCONNECT, 6")....vvererererereeereseeeenseseseresseressesens 4
7 00702-G2 NUT, 5/16 = 18 1oveeeeeveereeeeeeseeeseesesessesesesseesseseessssesesaesesesaesesessessseesessseessse s ssseseenn 12
8
9 73149-G01 | CHARGER RECEPTACLE ASSEMBLY (PDS MODELS ONLY)

(INCLUDES ITEMS 10 = 18) vverreeveeeeeeeeeseeeesesseessseseeessesessseeseresesessesesessssessesens 1
10 * RECEPTACLE COVER ... vveeeeveeeeeeeereeeesesesesseesesseesesseseseesssessessseesessseesen 1
11 * RECEPTACLE BOTTOM....veeeeeeeeeeeeereeesseeeseseeesssseeessesesessesssessessseesessseenen 1
12 | 73051-Go5 FEMALE CONNECTOR ....vcooeveeereeeeeeseeseseseeseseesesssesssssesssessesessesesessssessenens 2
13 | 73051-Go6 INSULATOR SLEEVE ...oouovveeeeeeeeeeveereeeseeseeeseesesessseesesseesesseesesseseseeseneseeees 1
14 | 73051-G18 REED SWITCH «...eeeoeeeveeeeeeeeseeeeereeeseeseeessesesesseeses e sesseseseesesessesssesessseenen 1
15 | 73051-Go8 SCREW, #10 = 32 X 1/2" LGiurrrvveerreeeeeeeneeeesseseesseesssesseseeeesssssessssesessesssessesens 2
16 | 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) w.rreeeereereeeeereceeereneeeneen 3
17 | 73051-G10 LOCK NUT, #6 = 32.....cveoeeeeseeveeeseeeeeeseesesessessseesesssesesseesssesseseesesesessssessesens 3
18 * WIRE HARNESS (CHARGER) .....veeeoeveeereeveeereeseseseeseseesesereeseseseesesesesessseens 1
19 | 71055-GO1 | RIVET, 316" X 3/8" LG creevveereeeeereeeeeeseeseseseeseseseeseseeseseseesssseessss s sesseseseesesessesens 4
20 17618-G1 WIRE TIE cerreeveeee oo seveeesseseeeseeseseseesesseeeseasesessseses e sesseseseeseseseesssesses s sesssenen 3
21
22
23
24 | 17618-G1 WIRE TIE cerreeveeee oo seveeesseseeeseeseseseesesseeeseasesessseses e sesseseseeseseseesssesses s sesssenen 11
25
26 | XXxXx-xXX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL - PDS)................ 1
27 | 25974-G25 | 10 GA WIRE (WHITE 11%) cooooeoeeeeseeeeeeseeeseseeeseesesesseeessesesesseseseseeseseseeseseesesssenn 1
28 | 27327-GOT | TWISTED CLAMP ..o eeeeeseeee e teeese s s s neeseseseeseseesese e sese s sene e 1
29 10570-G11 | RIVET, 3/16" X 3/4" LG covverrveeereeereereeeseereseeresesesseessesessesseseseeseseesesssesessssesesssnens 1

Service Parts Manual Page G-6



ELECTRICAL SYSTEM

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.

30
31 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE).........oveeeeeeereeereseereresreserereeressenens 2
32 | 28418-G0T | NUT, 5/16 = 18 (BRASS). . voeeeereveeeereereveeeeseseeesseseesesesesesesesssessssssesesessseesesserens 2
33 | 00993-G02 | LOCK WASHER, 1/4" (SILICON BRONZE) .......creeeeerseereeesessseereeseseseseesessenee 2
34 | 28418-G02 | NUT, 1/4 = 20 (BRASS).... reveeeeeeeeeeesseseeeeeeseseeseeesesseseseesseeseeesesssesseesssessseesesssnees 2
35
36 | 73063-G01 | CHARGER RECEPTACLE ASSEMBLY (NON-PDS MODELS ONLY)

(INCLUDES ITEMS 10 - 17, 37) cvveeeerreeeeeseeeeeeeseeeeeeeeesseeseeeesesesseseeseeesesnesesesnens 1
37 - WIRE HARNESS (CHARGER) ......vvveereeseeeesseeeeeesesesesseeesseseseessessssesessesese s 1
38
39 | XXXXX-XXX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL)........rvvereereec 1
40
41 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE)........eveeeereeereeeereseseeeeeseeeneeeesessenee 4
42 | 28418-GOT | NUT, 5/16 = 18 (BRASS). . voeeeureveeeereesereeeeseseeessseesesesessseesesssessssssesesessseeseseerens 4
43 | 00565-G8 LOCK WASHER, 5/16" ....veeeoreeveeeseeeereeseeseveseeseeessessesseseseesssesessseesesesessesesenons 4
44 | 00532-G3 NUT, 5/16 = 18 c.oerreeeeeseeeseeeeseeseseseeseeesseeeseeseseseeseees e sesseseseesseess e seessseseesesenses 4
45
46 | 22674-G1 FUSE BLOCK .ccoreeveeoseeeeveeereeeevereeseeeeseesesseseseesesessessesseseseesssesssesessesesesseserens 1
47 | 01041-GO1 | RIVET, 5/32" BULBEX... . ovoeeeooveeeseesereeeeseseeesseseesesesessssesesssessssesesesessseeseseenens 2
48 | 18392-G1 15 AMP FUSE .....oooeeeeoeeeeeeeeeseeeeeeesesseseeeeseeess e sesseseseesesens e seessseseeseeene s sesssnen 3
49
50 | 32860-G1 HORN (WITH MOUNTING HARDWARE)........c.evveeeeererereesseeeeeeseesereeesseserens 1
51 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi.v.vveorreeveeeeeeeeeeeereeseeeseeseeessessessesessesssesesssessesesessesesens 1
52 | 00559-G7 WASHER, 1/4" ..o eeeesseeeeeesesee e s eseseeseseseseeeessene e seesssseeessese s 1
53 | 00891-G2 LOCK NUT, 1/4 = 20 c.oooeeeveeeeeeeeeeeeseeeeeeeseeseeeseessees e sesseseseesssess e seesesesessesenses 1
54
55 | 17318-G1 HORN SWITCH.... e eeseeseeseveseeseeessessesseseseesssesessseesesesessesesens 1
56 | 27068-G01 | HORN SWITCH BOOT ....ovceeeeeeeeeseesseeeeeseseeeeesesseseseesseeseeesesssesseeseseseseesesssnee 1
57 | 17318-G2 HORN SWITCH CAP AND NUT ...oooreveeeereeeeesseeseesesseeeseesseesseeseeseseeeesesenseses 1
58 | 19233-G1 HORN SWITCH PLATE .....ooooreveoeeeeeeeeeseeseeeeeesesesseesesseseseesseesessseesesesessesesens 1

Page G-7

Service Parts Manual




N

Electric Vehicle

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 71055-G01 RIVET, 3/16" X 3/8" LG ...eeee ettt e e 2
60 17618-G1 WIRE TIE .o 2
61
62 21573-G1 HOUR METER ..ottt e s srn e e 1
63 74019-G01 HOUR METER BRACKET ...ttt e 1
64 00150-G4 SCREW, #10 - 24 X 1/2" LG .ot 2
65 11098-G7 LOCK NUT, #10 - 24 ...ttt e s 2
66 75117-G02 WIRE HARNESS (HOUR METERY ....cccciieee ettt 1
67
68 73030-G01 PLATE (IGNITION SWITCH ONLY) ....occirtiiireriee et 1
69 73030-G02 PLATE (IGNITION SWITCH, STATE OF CHARGE METER)......c.ccocriiiirires 1
70 71145-G01 LABEL (IGNITION SWITCH ONLY) ..ottt e 1
71 71123-G01 LABEL (IGNITION SWITCH W/O LIGHTS, STATE OF CHARGE METER,) ....... 1
72 71129-G01 LABEL (IGNITION SWITCH W/ LIGHTS, STATE OF CHARGE METER).......... 1
73 33623-G02 RIVET, 3/16" X 3/8" LG ...eeee ettt e e 2
74
75 XXXXX-XX IGNITION SWITCH (WITHOUT LIGHTS) (INCLUDES ITEMS 77 - 78) ............. 1
76 33639-G0* IGNITION SWITCH (WITH LIGHTS) (INCLUDES ITEMS 77 - 78)...occcvvrvrerenne 1
77 00568-G6 LOCK WASHER, 3/4" ... .ottt e s 1
78 17137-G1 FACE NUT, 3/4 - 20 ...ttt nnee e s 1
79
80 74324-G01 HARNESS (CONTROL) (PDS MODEL ONLY) ..c..eicirreiirrreerrr e eeesreser e 1
81 73041-G01 HARNESS (KEY SWITCH) (FLEET).....cooi s 1
82 17618-G1 WIRE TIE .ottt e e e 1
83
84 33636-G01 STATE OF CHARGE METER .....oooieee e e 1
85 25978-G74 18 GA WIRE (RED B") ....eeieiee ettt e 1
86
87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .....cccvvirr e 1
88 21640-G1 TURN SIGNAL FLASHER.......c.ot it 1

Service Parts Manual




ELECTRICAL SYSTEM

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
89 : VINYL TAPE ..o eeeeeseveesse oo sseseeeseesesseeeseaessesseeeses e sssseseseesesesaesssessessseesesssenon AR
90 | 20965-G3 STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS)................. 1
91 73043-G01 | WIRE HARNESS (ACCESSORY)....coorveeereereeesrersseseseseesesseesesessesessssesessesessesens 1
92
93 | 22260-G2 TAILLIGHT ASSEMBLY (COMPLETE) w..vveeeseeeseseeeeseseeeessesereseesesesseseseesessseenan 1
94 | 74371-G01 | BEZEL (DRIVER SIDE) ... overeeeeerneeeesseesreeesseeeesseseseseesssessessseesesesesesssssessesens 1
95 | 74371-G02 | BEZEL (PASSENGER SIDE) ... ovccmooeeeseeeeeesseeeessesesessesesessessseesesesessssssssseenens 1
96 14601-G11 | RIVET, 3/16" X 916" LG werrrvveereeeeeereseseeseseesesesssseeesseseeeneeseseseeseseesesssesssssessse oo 2
97 | 713B4-G02 | 0 CLIP oottt se st sees e ses e 8
98 | 71425-G01 | COUNTERSUNK SCREW, #8 - 18 X 3/4" LGiu.eeeureeeeereeeseesereereeerseseseseseneneens 8
99
100
101 | 74001-GO1 | HEADLIGHT AND TURN SIGNAL LIGHT BAR ...oeeurerereeeeeneeeeeseerereseesereseesens 1
102 | 74236-G01 | HEADLIGHT MOUNT BRACKET (PASSENGER SIDE).......verrererernererrsenen 1
103 | 74236-G02 | HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ..orvveeeereeeseseeesseeeeessesenernene 1
104 | 00414-Gé BOLT, 1/4 = 20 X 3/8" LG eoreveereeeeeesesseeeseeseeesseseseseesesesseseseesessseesessseesssesesssesnenn 2
105 | 11027-G2 LOCK NUT, 1/4 = 20 ceoreveeeeeeeereeeeeesesesreesesseeesssseseseeseseseeseseesessseesessseesesssesessssens 2
106 | 00114-G6 SCREW, 1/4 = 14 X 3/4" LG cvvvoreeveereeeerereseereseseseeessessseseesesessessseesessseseseseesssssnens 4
107 | 01038-GO1 | BOLT, 1/4 = 14 X 172" LGiarveeeeeeeeseeeeeeseeseeeseeseseseeseseeseseeesssseessse s sssseseseesesessesens 2
108
109 | 74004-GO1 | HEADLIGHT BULB «...ooomieeeeeeeeeseeeeeseeeeeeseeseseseeseseseseseesesseesessssesessereseesereseesens AR
110 | 74005-G01 | MARKER LIGHT BULB .....oooeocveeeeecereeeeeeseesesesseseseseseseesesseesessssesesseseseesereseesens AR
111 | 74006-GO1 | TURN SIGNAL BULB....oo eeerreeeeeseeeseseseeseseeeeseseseesseessesesesseeesesseessssesesesseseseeses AR
12 | 21759-G1 TAILLIGHT BULB ... eveeeeeeoseeseeseeeeeeseesesseeesesessesseeesesseeeses e ses e nseseseseesesesseses AR
113
114 | 73030-G05 | PLATE (IGNITION SWITCH, DIRECTION SELECTOR) w...ouveeeeeeereeeesreessenens 1
115 | 73030-G06 | PLATE (IGNITION SWITCH, DIRECTION SELECTOR, STATE OF CHARGE

IMETERD) +.vvveeoeeveeeseeeeseseseeseeesseseeessessesseeessesesesseseseseeseseseesssessessseesesseeseseseensssenes 1
116 | 74316-G01 | LABEL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR)..... 1
117 | 74320-G01 | LABEL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,

STATE OF CHARGE METER) ....cveeemveeeeeveeeseveseseeseseseessseesessseesesessesesessesessssens 1

Page G-9

Service Parts Manual




N

Electric Vehicle ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

118 74322-G01 LABEL (IGNITION SWITCH WITH LIGHTS, DIRECTION SELECTOR, STATE

OF CHARGE METER) ...ci ittt 1
119
120 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) .....cocovvcriererierrerieeen 1
121
122 33636-G04 STATE OF CHARGE METER (VERTICAL) ...cocrier e 1
123 74018-G01 HARNESS (STATE OF CHARGE METER) ...ooccvvvei e 1
124
125 73290-G02 REVERSE BUZZER........ooi ettt s 1
126 01041-GO01 RIVET, 5/32" X 3/4" LG ..eeecre ettt ses e e sr e serene e 2
127
128 32307-G3 FLEX LOOM, 3/8" X 8" LGi....ueiiciecrerie ettt s s e e 1
129 17618-G1 WIRE TIE .ottt e e e 2

Service Parts Manual

Page G-10



N\

ELECTRIC MOTOR

Electric Vehicle

1 - Includes Items 3 - 12
2 - Includes ltems 3 - 11 and 14
16 - Includes Items 17 - 29

PDS Only

Page H-1

Service Parts Manual




Electric Vehicle

N

ELECTRIC MOTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) .....cccccvvveeeeen. 1
2 73124-G03 MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14).....cccccvevneen. 1
3 73120-GO1 ARMATURE ..ottt s 1
4 73120-G03 BRUSH SPRING ...ttt 4
5 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......cccccccvvcueeennee. 1
7 73120-G07 BEARING ...ttt ee e e e e n e s e e e e 1
8 73120-G06 SNAP RING ...ttt rre e e ssr e e e s sreae e e seraeeeenan 1
9 73120-G09 COVER PLATE & SCREW .......ooii vttt sseeesseee s svee e s sneeens 1
10 73120-G08 COVER COMMUTATOR END.........oooiiereerereerceeeeeeesseee s sveeesee s sneeens 1
11 73120-G16 L0 USRI 1
12 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE)........ 1
13
14 73120-G30 FRAME AND FIELD COIL (G03 MOTOR) (INCLUDES HARDWARE)........ 1
15
16 73124-G08 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29)........... 1
17 73120-G18 ARMATURE ..ottt s 1
18 73120-G03 BRUSH SPRING ........ooi ittt sseee s see e s e s s sne e e see e s sneeseees 4
19 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1
20 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........ccccccvvrinnnen. 1
21 73120-G07 BEARING........ooii ettt rte e see st ee s svae e e st e e e s sse e e s nee e s sneeeennes 1
22 73120-G06 SNAP RING ... .ooiiiiie et ses e ee e s e s e e s s saee e s e e s snsae s see e e sneeenns 1
23 73120-G09 COVER PLATE & SCREW ...ttt srne e st ee e 1
24 73120-G31 FRAME AND FIELD COIL (INCLUDES HARDWARE).......ccccceeviieeeeernnnn. 1
25 73120-G19 COVER COMMUTATOR END.........oooiiereerereerceeeeeeesseee s sveeesee s sneeens 1
26 73328-G01 X € = 1
27 01037-G02 SCREW, #10 - 32 X 1/2" LG .iieeee it sciree e seree e s seee e s snae e e nane 1
28 73277-GO1 RETAINING RING ......oooiiiiieiii st s 2
29 73327-G01 SPEED SENSOR ......cctie ettt csee s s s ee s s e s s e ssee e s snsae s e s sneeenns 1
30 24261-G1 BUMPER SPLINE ......cccteiieee et ser e s reeecrene s st e s see e s e e s e s e e s e s snnneen 1

Service Parts Manual Page H-2




FRONT SUSPENSION/STEERING

Electric Vehicle

Front of Vehicle

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes ltems 4 -10
7 - Includes ltem 8

14 -
18-
22 -
29 -

Includes ltems 5 - 10, 15
Includes ltems 19 - 25
Includes ltem 23

Includes Items 20 - 25, 30

Page J-1

Service Parts Manual




Electric Vehicle FRONT SUSPENSION/STEERING

107

t 102

Front of Vehicle 106 109

62 - Includes ltems 63 - 66, 69 - 74
70 - Includes ltems 71 - 74

81 - Includes ltems 82 - 84

86 - Includes Items 87 - 89

94 - Includes ltems 95, 96

111 - Includes ltems 112 - 114
118 - Includes ltems 119 - 121

126 - Includes ltems 127 - 131

Service Parts Manual Page J-2



N

FRONT SUSPENSION/STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70744-GOT | FRONT AXLE . .e.vveoeeeeeeeesoeeseeeeeesseseeeseessseseesssessesssesessseessssesesese e nesssseseesesessesens 1
2
3 70942-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10) 1.voeeeeeveeeeeeeeeseereeeseeeessessseseeseseseesessseesessesesessssessesens 1
4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) ......vvvcrerevesesereesesesessseseessseeeens 1
5 25146-G1 GREASE SEAL ...oooveeeeveeeeeseereseseeeeseeseeesesseseseeseseseeseseesessreesessseeseseseessssssens 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......vveerreeersreeeerserererseseeessenens 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8§)....... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGirvvuerereeereereeesseseessesesesseseseesessseessseseenen 4
9 12093-G1 SLOTTED NUT, 1 = 14 ureveeeeeeeeseeseeereesesesesssseesseseesseseesesesessesessssesesseessssenes 1
10 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG erevvveereeveeereereeereererereeseseesesereeseseseeseseseesessssens 1
11 12091-G2 SPINDLE CAP ..oorvoeeeeeeeeeseeeeseseeeeseeessesesesseeesss e sseseseseeseseseessseesesssesese s ssse s 2
12
13
14 | 70673-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 15) 1.reeveeeeveeeeeeeeeseeesesesessssesesessesessssesesseseseesssessesens 1
15 | 70673-Go2 SPINDLE ASSEMBLY (DRIVER SIDE).......vceeeeveeereerereesesereesesesessseseessseseens 1
16
17
18 | 70943-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) w...ooreveeeeeeeeseeveeesseeeesessesseeseseseesessseesessesesessesessesens 1
19 | 70942-Go2 SPINDLE ASSEMBLY (PASSENGER SIDE) ......vvvcrerevesesereesesesessseseessseeeens 1
20 12092-G1 GREASE SEAL ...oorveeeeeveeeeeseeeesesseeesse e sseseseseeseseseeseseesessseesessssesesesensssseens 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......vveerreeersreeeerserererseseeessenens 2
22 | 70772-GO1 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)..... 1
23 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGirvvuerereeereereeesseseessesesesseseseesessseessseseenen 5
24 | 12093-G1 SLOTTED NUT, 1 = 14 reveeeeeeeeseseeeessesesesssssseessesesessesesseseseseesessssesesseesassenes 1
25 | 00798-Gs COTTER PIN, 5/32" X 1 3/4" LG erevvveereeveeereereeereererereeseseesesereeseseseeseseseesessssens 1
26
27
28

Page J-3

Service Parts Manual




N

Electric Vehicle

FRONT SUSPENSION/STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

29 70797-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30) ...uueecierreereeneeesreeees e e ese e senesne s e e 1
30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE)......ccccoeririreerreersrerereere e 1
31
32
33 00407-G6 BOLT, 1/2 - 13 X 8" LGt st 2
34 00560-G3 WASHER, 1/2" ..ttt s e e 4
35 70745-G01 KING PIN TUBE ...t s e s s 2
36 70754-G01 THRUST WASHER (STAINLESS STEEL).....cecoiiiieeeeeieeeeeeeeeeeee e 2
37 14390-G6 LOCK NUT, 1/2 = 13 et e e e s e e 2
38
39
40 70928-G01 SHOCK ABSORBER ...t 2
41 70509-G01 SHOCK ABSORBER BOOT .....ooiiiirriirericrireee e s 2
42 31539-G1 WIRE TIE .o 4
43 10435-G1 SHOCK ABSORBER WASHER ........oo e 8
44 10194-G1 RUBBER BUSHING ..ottt 8
45 00532-G6 NUT, B/8 = 24 ..o e s e e e 4
46
47
48 70597-G02 LEAF SPRING (SEE PART NUMBER ON SPRING).........ccocoviiinierien e 2
49 70664-G02 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 70163-G02 SPRING PLATE ...ttt st sre e s s s e e 4
51 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGttt s 2
52 00734-G1 LOCK NUT, 7/16 - 14 ...ttt e s e e e 9
53 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGi..erieeeere et 9
54
55
56 70602-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 60, 63 -68). 1
57 70694-G01 RACK EXTENSION......oiiiriiirerereee e et 1

Service Parts Manual




FRONT SUSPENSION/STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 ¥ JAM NUT, 172 - 20 e e 1
59 70675-G01 RACK BOOT ...t s s s e e s s e e 1
60 17618-G1 WIRE TIE... et e 1
61 12416-G2 WIRE TIE .ottt e e e 1
62
63 70638-G01 PINION SEAL ..ottt s e 1
64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 68)........cccecieciercierien e 1
65 50641-G1 RUBBER BOOT ...t e e 1
66 50209-G2 SLOTTED NUT, 7/18 = 20...ctiiecrereeirererner et 1
67 10387-G2 COTTER PIN, 3/32" X 1" LGi.rore et 1
68 10389-G3 GREASE FITTING, STRAIGHT ... 1
69
70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LGi..erierererereee et 2
71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG ocerererere et s 1
72 70667-G02 SPACER ..ot e e e 2
73 70667-G03 SPACER (SHORT) ..ttt sttt s 1
74 00532-G7 NUT, 7716 = 14 oot 1
75 00560-G2 FLAT WASHER, 7/18" ... ettt 4
76 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 3
77
78
79 70607-G01 STEERING SHAFT ...t et e e s 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) ......c.cooceiveereeeeeeeeeeee 1
82 70610-G01 STEERING COLUMN.........ooiiiiiiirreerer e se e e ene e 1
83 28569-G01 STEERING COLUMN BUSHING ......coooriiirreerrecrre et 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LGi....co e 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .....ccccovvrervneenen 1
87 70610-G02 STEERING COLUMN.........ooiiiiiiirreerer e se e e ene e 1

Page J-5

Service Parts Manual




Electric Vehicle FRONT SUSPENSION/STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
88 | 28569-GO1 STEERING COLUMN BUSHING ......cooreeeeeeseeeeseseseseesseseeseeeeseeeeeseneeeseee 1
89 | 01022-GO1 SCREW, #6 = 20 X 5/16" LGverrreeereveeereereeresseseesesesessesseeeesesesesesseeseseeeseees 1
90
91 01006-GO1 | BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK w..oreeereeeereeserereeeeeeereesenereneee 4
92 | 00879-G1 LOCK WASHER, 3/8"....ooeveeeeeeeeeeesereeeeeeeeeseseeseseseesesesesseseseesesessesessssesseseeeses s 4
93
94 | 70580-GO1 | INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96)........cverereererreererereeennen 1
95 | 01055-Go1 BOLT, M8 X 1 /4" LG cerrvveeeeeeereeeseeeeeeeeeessessseeeeeseesesessesseesesesseseeeseeseneesenes 2
9 | 00565-G8 LOCK WASHER, 5/16" .....orveeeevesereeesrereseeeeeessesessseseeseeeseseeseeesesseseseseseseees 2
97
98 | 70751-GO1 | RETAINING RING (INTERNAL) ...civereeeeeeereeeseeeeeeeseeesesesseseeeseseeseseesseseseneneseee 1
99 | 70888-GO1 | RETAINING RING (EXTERNAL).....cocooveeeereeereeeeeeeseeesesesseseeesereeseseeeseseesenenesnen 1
100 | 15112-G1 BALL BEARING ....veoeveeemeeeeeeeeeeeeeeseeseseeseeseseeseesseesesesseseseeeeseessesesesseeeseseseseenn 1
101 | 70887-GO1 | WAVE WASHER ...coooeeeeeeeeeeeeeeeeses oo seseeseeseeeseseesese e eeeseeese s ee s esseesenrens 1
102 | 71146-G01 | STEERING WHEEL ..oorveoreeeeeeeeeeeeereseeeeseeeeseseeeeeeeeeseseesese e eseseeesneseseeseesseseseseeas 1
103 | 71147-G01 | STEERING WHEEL COVER w..cooeeeieeeeeeeeeseseeeeeeeeseseesese e eseseesseseseeeeeesseesssrens 1
104 | 71047-GO1 | LABEL (E-Z-GO) eriveeeeeeeeeeeeeeeeseeeseeeeeseeeseseeseesseeseseesese e eseeeeeseseseeseessenesesrens 1
105 | 74405-G01 | LABEL (CUSHMAN) ....ooomioeieeeeeeeeseeeeeeseeeseseeseeseeeseseesese e eseeeeeesesesesseeesseneseseens 1
106 | 71948-GO1 | STEERING WHEEL ..oooveorieeeeeeeeeeeeseeeeeeeeeeeseseeseeeeeeseseeseseseeseseeesseseseeeeeesseseseesens 1
107 | 71950-GO1 | CLIPBOARD ...cooooeeeeeeeeeeeeeeee et ees s eee e ses e ss e esne s eeseenes 1
108 | 71949-GO1 | HUB COVER ..ot sevee e eeseses s eeses 1
109 | 14390-G2 LOCK NUT, 5/8 = 18 erreeeeeeeeeeeeeeeeeseesesseseeseseesessseesesessessseseesesssesesesseessesessseens 1
110
111 | 27205-Go1 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114)............. 1
112 | 50641-G1 RUBBER BOOT ..o eeeeeeseeseseeeese e seseseseseesesesesesseseeseesesssesenesseseeseseesen 1
113 | 50209-G2 SLOTTED NUT, 7/16 = 20...cceeeeeeeeeeeeeereeeseeeeseseesessessesseeeeseseseseseeeseseeeseees 1
114 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) w....ooveereeeeeeeeeeneeereeeeeesseeseeeens 1
115 | 10389-G3 GREASE FITTING, STRAIGHT «...eoeeeeeeeseeeee e seseeseeoeeseeeeesesreseseeesseseseneeeen 1
116 | 10387-G2 COTTER PIN, 3/32" X 1" LGiuveeeereeeeeeeeeeeeseeeeeseseeseseseseesesseeeesessesesseessessseseeeen 1
117

Service Parts Manual Page J-6



FRONT SUSPENSION/STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 - 121) .......... 1
119 50641-G1 RUBBER BOOT ...ttt st se e e s e 1
120 50209-G2 SLOTTED NUT, 7/16 = 20 ..t iieierrereeerereee e st smr e e sne e 1
121 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cceiieecirereeeeceeeeee e 1
122 10389-G3 GREASE FITTING, STRAIGHT ... 1
123 10387-G2 COTTER PIN, 3/32" X 1" LG i st esne e s 1
124
125
126 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) cceririireererereree e 1
127 70897-G02 THREADED ROD (24" LG) «..eeioverereeerreecerernes et 1
128 70902-G01 TIE ROD END (LEFT HAND THREADS) .....ccoi it 1
129 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ......ccooiiireieeceeeeee 1
130 70902-G02 TIE ROD END (RIGHT HAND THREADS) .....oocirreiirrrcrrr e 1
131 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).....ccc.ccovivrreierrerineenen 1
132
133 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 2

Page J-7

Service Parts Manual




Electric Vehicle FRONT SUSPENSION/STEERING

Service Parts Manual Page J-8



REAR AXLE

Electric Vehicle

1 - Includes ltems 2 - 7

NOTE:

Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

Page K-1

Service Parts Manual




N

Electric Vehicle REARAXLE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73500-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2-7) c.ciiieiieeeee e 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) .......oociiiireeee e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE).....cocieeiieeeee et 1
4 * DIFFERENTIAL COVER ......ctieieece ettt e 1
5 28610-G01 FILL PLUG WITH O-RING......coiieree ettt 1
6 15558-G1 BOLT, 5/16 = 18 X 3/4" LG .eeee ettt s s 10
7 73050-GO1 £V = A USRI 1
8
9 72763-G01 SCUFF GUARD ...ttt ste et e st e s sree s s e e s sve e e s ae e s see s snane s saeessnnneen 1
10
11 XXXXX-XXX| BUMPER SPLINE (SEE ELECTRIC MOTOR) ....coiieeiieieeee e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LGi.ecoiiieeiee ettt ssene s e s s s s 3
13 00565-G7 LOCK WASHER, 1/4" ...ttt sttt st e e 3
14 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt ettt et st e e e e e neese e e AR

Service Parts Manual

Page K-2




Electric Vehicle

REAR SUSPENSION

<
—

Service Parts Manual

Page L-1



N

Electric Vehicle

REARSUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
1 70324-GO1 |  SHOCK ABSORBER .......cocoomrveeerceesseeessseessssesssessssssesssseesssssnssssessssssssssessn 2
2 10435-G1 SHOCK ABSORBER WASHER............crveeeereesseeeesseessssssssssseesssssensssssnsssens 8
3 10194-G1 RUBBER BUSHING ......o...eeoreeeereeeseeeeessseessssseesssssesssssessssssessssssessessansssssneees 8
4 00532-G6 NUT, 3/8 - 24 ..ooooeeeeoeeeeeeeeseeeesssesees e seesessseeessssesessssesss s sssssaenssnssnnees 4
5
6 70474-GO1 | LEAF SPRING, 2 LEAF ......oooevoeeeeeeeeeeeeseseessesessesesessesssesesssessssseessssssenssenn 2
7 74207-GO1 | LEAF SPRING, 4 LEAF ......oovooeeeeeeeeeseeeeeeseeeesseossssesssseessssenesssensssanesnsees 2
8 72618-GO1 | "U" BOLT, 3/8 - 16 ..cmveeeemreeeeeeeeeseceseseeesseesssssesssessssssesssseessssnssssensssssssssessn 4
9 00560-G1 WASHER, 3/8" .....vveoreveerereresseresesseeessssesesssssessesssessessseesssssessssssessssssensssssansssans 8
10 | 11098-G5 LOCK NUT, 3/8 - 16 ..eoomveeeeeereeeresseesesssnesssssseesssssssssssssesssssessssssesssssansssssneees 8
11
12 | 70289-G02 |  SPACER.......oorooeeeereeeeeseeeeeeeeesseesssseses s sesseessssessssseeesseesssssessssesssssessssesesssenees 4
13 | 70291-G01 | FLANGED BUSHING (LEAF SPRING)......ovoeeeeeerererersereeeessseneessessesssesesssneees 12
14 | 70290-G0T |  SHACKLE PLATE ......oommvveeeeeeeeeeseeoneesessseesessseeessssessssssssssssensssssassesssssesssneees 4
15 | 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LGiuuurvvvrrreeeeeeeeeesseesesssesessesesesssssssssssssssosssssssssssssssssnnees 4
16 | 11098-G5 LOCK NUT, 3/8 - 16 oveeooeveeeeeeeesseeeoseeesssseesssssesesssssessssssssssssssssssssssssessssssnnees 4
17
18 | 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGiur...oooocveeereeeeeseesesesenessseessssseeessssneesens 2
19 | 12262-Gi LOCK NUT, 3/8 - 16 oveeooeveeeeeeeesseeeoseeesssseesssssesesssssessssssssssssssssssssssssessssssnnees 2

Service Parts Manual

Page L-2




SEATING AND BAG HOLDER, GOLF CAR Electric Vehicle

N

Front of Vehicle

1 - Includes ltems 2 - 9

Page M-1 Service Parts Manual



N

Electric Vehicle

SEATING AND BAG HOLDER, GOLF CAR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)..corrvvverrerereerereeseserenen 1
2 * TEE NUT oottt seseseesessesesesesesseeses e sessesesesseseseesssessessseesess s 8
3 17074-G1 RUBBER PAD......comoveeoeeeeeesesseesseseeesessesessesessesesssoesesseesesssesessesesessesessesens 2
4 * FLAT STAPLE ..o oo sveesseseeesseseseseesessssessseesesseesess e nesseseseesssessenens 110
5
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) cvooeeeeeeeeeeeeseeeeeeseesesesseseseeseseseesesesssessssens 1
7 71602-G** VINYL SEAT BOTTOM COVER ...ocorvveeeeeeesseeeessesesesseseseessseseesssesessssssens 1
8 * FOAM PADDING (SEAT BOTTOM) ...rveoereveereereeeeseseeeeseseeeenseseseseesesessenens 1
9 * SEAT BOTTOM (WOOD) «...ceeoeeeeeeeeeeseeeeesseseseseesesesseseseesesssesesesesessssens 1
10
11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) ... vveeoreeererereseseeeeseseeeessssenereesesessesens 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE) ..oorveoeereeereeeesreseeeseeseseseessseeesessesesesseseeesens 1
15 | 71204-GOT | BOLT, 174 - 20 X 7/8" LGuvveureeveereeeeessereeseeseseseeseseesessseessseeessssesssseseseesesessesens 8
16
17
18
19 | 71610-GOT | SEAT HINGE . veereeeeeeeeeeeeseeeeeeseseeesseseseseeseseseeseseesessseesssseesese e neeseneseeseseseenens 2
20 | 00720-G08 | SCREW, #12 - 14 X 1" LG ceovvereereeseeseeeseeeeeeseeeeeseeseseseesesesseseseesssssesssessessseenens 4
21
22 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) .....oooreveeeeeeeerereeeersesenens 1
23 * FLAT STAPLE ..o oo sveesseseeesseseseseesessssessseesesseesess e nesseseseesssessenens 95
24 | 71752-Go1 PLASTIC SEAT BACK COVER ....veeeeeeeereeseeesseseeesesseeseseeenssseseseesesessenens 1
25 * SEAT BACK (WOOD) ......coeveereeeereresesreeesesesesseseseseesesesseseseesesssesesesssessssens 1
26 | 71002-Go1 SCREW, #8 X 5/8" LG vvvereveereeesreresesreeesesseeessessseseesesessessseesesssesesesessesssens 4
27 * TEE NUT oot eeeeseeseseseesesessessseesesseeses e s seseseeseseseessseesest s ssss s 4
28 * FOAM PADDING (SEAT BACK) ....vveeeveeereeseeeeseseseesesseeseseeeenssseseseesesessenens 1
29 | 71753-G* VINYL SEAT BACK COVER ..couevvereeeeeseeeeesseeesssesesessesereesessseesssesesessssens 1
30

Service Parts Manual

Page M-2




SEATING AND BAG HOLDER, GOLF CAR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71811-G02 SEAT SUPPORT BRACKET ...ttt 2
33 00414-G8 BOLT, 1/4 - 20 X 1" LG cri e s e e 4
34 00565-G7 LOCK WASHER, 1/4" ... oottt 4
35 71802-GO01 BOLT, 3/8 - 16 X 2 1/4" LG ..ottt s e 4
36 71851-G01 BAG HOLDER BRACKET ...t e e se e e 1
37 71856-GO01 BAG RETAINER CLAMP ...t e 2
38 71853-G01 BAG RETAINER STRAP ... .o e 1
39 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG ...oocrieireee et 2
40 71821-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG covevrrieerreerre et 2
41 11027-G2 LOCK NUT, 1/4 - 20 ..ottt e e s s s 2

Page M-3 Service Parts Manual




Electric Vehicle SEATING AND BAG HOLDER, GOLF CAR

Service Parts Manual Page M-4



SEATING, SHUTTLE 2+2 Electric Vehicle

N

Front of Vehicle

W

1 - Includes ltems 2 - 9

Page M-5 Service Parts Manual



Electric Vehicle SEATING, SHUTTLE 2+2

33 - Includes ltems 34 - 44
46 - Includes Items 23 - 29

Service Parts Manual

Page M-6



SEATING, SHUTTLE 2+2

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) .ooveeoreeeeeeeeereseeeersesenens 1
2 * TEE NUT eeeeeeeeeseeeeeeseseseeseeesseseeessesesseseesee e s seseseesessesessseesesssesessseenessenes 8
3 17074-G1 RUBBER PAD.......ooeooeeveeeeeseeeseesesseeesessesesseesesseesessesesesseseseesesessessseseseseesen 2
4 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 110
5
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) c.ocorveeeeveeeseeeessesesereseseeesessesesessesesessesereesens 1
7 71602-G** VINYL SEAT BOTTOM COVER ..coveeeeveeereereeeesesereesesseeseseeesseseseseesssessesens 1
8 * FOAM PADDING (SEAT BOTTOM).....voomreeeeseeessseeeensesesessesesesseseseessseseenen 1
9 * SEAT BOTTOM (WOOD).......eeeeereeeeeseeeeeeseeeesseseseseesessseesessesessssesesessesessesens 1
10
11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) .....coumrveereereeersereersererersesssessessreeseseseesen 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE).........oveeeorereeoosesreosssseeessesesessesssessessseeseseseesen 1
15 | 71204-GOT | BOLT, 174 - 20 X 7/8" LG ereveeeeereeereereereseseeeeseseeesessesessssesenseseseseesssessessseessseseesen 8
16
17
18
19 | 71610-GOT | SEAT HINGE ..oormveeeeeeeeeeeseeeesee e sese e sseessesseesseessesseeesssseesseseseseeseseseeseseesess e 2
20 | 00720-GO8 | SCREW, #12 - 14 X 1" LGiveurevveeeeeeereeeeeeseeseseseeseseeseseseesssseeessse s sseseseseesesessesens 6
21
22 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ovcmreeereererereererersenen 1
23 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 95
24 | 71752-GOf PLASTIC SEAT BACK COVER ...coueveeeeereeeeseseeesssseeensesesessesesesseseseeseseseenen 1
25 * SEAT BACK (WOOD) ....cveeeeeeeereeeeeseeeeeeseeseseseeseseseesessesessseesesssesessseenessenes 1
26 | 71002-GO1 SCREW, #8 X 5/8" LG wevreeveeeeeeeeeseereeeseeseseseessssesessseesesssesessesessssssesessesessesens 4
27 * TEE NUT oot eeees e esesseseeeseesease s sse e sseseseseesessesesssessesseeesesseensssenes 4
28 * FOAM PADDING (SEAT BACK) ...cvreveeeeereeeseseeeesssseeessesesessesesesseseseessseseenen 1
29 | 71753-G* VINYL SEAT BACK COVER ...cooorveeeeeveeeseeeesseseseseesesseeesessesessssesesesseressesens 1
30

Page M-7

Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SEATING, SHUTTLE 2+2

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32
33 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 34 - 44)......coorieeirrereerrenenns 1
34 71602-G** VINYL COVER (SEAT BOTTOM)...coiiiiiieeecenee e 1
35 * FOAM PADDING (SEAT BOTTOM) .....ooiieiriieeeieceee e e 1
36 * SEAT BOTTOM (WOOD) ....cueiiirrerieerereeenr e seeane e e serene s 1
37 * TEE NUT .ot 16
38 74140-G01 TRIM e s 1
39 * FLAT STAPLE ...ttt s e 110
40
41 71012-G01 TRIM e s 1
42 71702-G01 HIP RESTRAINT (DRIVER SIDE} ... 1
43 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......cooviirrierceerereeere e 1
44 00414-G8 BOLT, 1/4 - 20 X 1" LG cviirrieerre e s e 8
45
46 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ....ccceieeiieeeeeeeeeeee 1
47 74117-G01 SEAT SUPPORT BRACKET ..ot 2
48 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 12
49 00565-G7 LOCK WASHER, 1/4" ... ettt s e s 12
50 17838-G1 NYLON BUSHING ..ot s s e s 4
51 74134-GO1 QUICK RELEASE PIN ...t e e e 2
52
53 70364-G01 SPACER ... e e e 2
54 74111-GO1 SEAT BACK SUPPORT ...ttt s s 2
55 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 4
56 00565-G7 LOCK WASHER, 1/4" ...t et sn e e 4
57 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG ettt s s e s 4
58 00560-G1 WASHER, 378" ...t e 4
59 70113-G01 RUBBER BUMPER ...t 4
60 11027-G1 LOCK NUT, 5/18 - 18 ...t serses e st e e e 6

Service Parts Manual



SEATING, CONVERTIBLE CARRIER Electric Vehicle

N

Front of Vehicle

\CY

1 - Includes ltems 2 - 9

Page M-9 Service Parts Manual



Electric Vehicle

SEATING, CONVERTIBLE CARRIER

Front of Vehicle

40 - Includes Iltems 23 - 29

51 49 - Includes Iltem 50
50 - Includes ltem 51

Service Parts Manual

Page M-10



N

SEATING, CONVERTIBLE CARRIER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) .ooveeoreeeeeeeeereseeeersesenens 1
2 * TEE NUT eeeeeeeeeseeeeeeseseseeseeesseseeessesesseseesee e s seseseesessesessseesesssesessseenessenes 8
3 17074-G1 RUBBER PAD.......ooeooeeveeeeeseeeseesesseeesessesesseesesseesessesesesseseseesesessessseseseseesen 2
4 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 110
5 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 46
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) c.ocorveeeeveeeseeeessesesereseseeesessesesessesesessesereesens 1
7 71602-G** VINYL SEAT BOTTOM COVER ..coveeeeveeereereeeesesereesesseeseseeesseseseseesssessesens 1
8 * FOAM PADDING (SEAT BOTTOM).....voomreeeeseeessseeeensesesessesesesseseseessseseenen 1
9 * SEAT BOTTOM (WOOD).......eeeeereeeeeseeeeeeseeeesseseseseesessseesessesessssesesessesessesens 1
10
11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) .....coumrveereereeersereersererersesssessessreeseseseesen 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE).........oveeeorereeoosesreosssseeessesesessesssessessseeseseseesen 1
15 | 00414-G8 BOLT, 1/4 = 20 X 1" LG cvvvereveeeseeeeeeseeseeseeeseesssessseesesseeessssesesseseseseessseesessseesesssenan 8
16
17
18
19 | 71610-GOT | SEAT HINGE ..oormveeeeeeeeeeeseeeesee e sese e sseessesseesseessesseeesssseesseseseseeseseseeseseesess e 2
20 | 00720-GO8 | SCREW, #12 - 14 X 1" LGiveurevveeeeeeereeeeeeseeseseseeseseeseseseesssseeessse s sseseseseesesessesens 4
21
22 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ovcmreeereererereererersenen 1
23 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 95
24 | 71752-GOf PLASTIC SEAT BACK COVER ...coueveeeeereeeeseseeesssseeensesesessesesesseseseeseseseenen 1
25 * SEAT BACK (WOOD) ....cveeeeeeeereeeeeseeeeeeseeseseseeseseseesessesessseesesssesessseenessenes 1
26 | 71002-GO1 SCREW, #8 X 5/8" LG wevreeveeeeeeeeeseereeeseeseseseessssesessseesesssesessesessssssesessesessesens 4
27 * TEE NUT oot eeees e esesseseeeseesease s sse e sseseseseesessesesssessesseeesesseensssenes 4
28 * FOAM PADDING (SEAT BACK) ...cvreveeeeereeeseseeeesssseeessesesessesesesseseseessseseenen 1
29 | 71753-G* VINYL SEAT BACK COVER ...cooorveeeeeveeeseeeesseseseseesesseeesessesessssesesesseressesens 1
30

Page M-11

Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

SEATING, CONVERTIBLE CARRIER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70364-G01 SPACER ... e e e 2
32 74111-GO1 SEAT BACK SUPPORT ..ottt s s 2
33 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 4
34 00565-G7 LOCK WASHER, 1/4" ... ettt s e s 4
35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG ettt s s e s 4
36 00560-G1 WASHER, 3/8" ...ttt e e e 4
37 70113-GO1 RUBBER BUMPER....... ettt s s s e 2
38 11027-G1 LOCK NUT, 5/16 - 18 ..ottt s e s e 2
39
40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) .....ccvvricrirerrcrererecenene 1
41 75258-G01 SEAT BACK MOUNT ...ttt 1
42 00414-G8 BOLT, 1/4 - 20 X 1" LGin ottt 4
43 00565-G7 LOCK WASHER, 1/4" ...t et sn e e 4
44 16705-G6 BOLT, 1/4 - 20 X 1 3/4" LG oo et 2
45 00520-G1 ACORN NUT, 1/4 - 20 ...ttt e 2
46 19859-G1 END PLUG, 3/4".... .ottt 2
47
48 75229-GO01 BED .. e e e s e 1
49 75263-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50) ......oovcireeeeeeeeceeeeeeee 1
50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) .o 1
51 75252-G** VINYL SEAT BOTTOM COVER.......oocorieerreee e 1
52 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG c.eiirere et 2
53 17255-G1 TEFLON WASHER, 5/16" ...t e 4
54 00654-G3 LOCK NUT, 5/16 - 18 ..ottt s e s e 2
55 19859-G1 END CAP, 3/4" ...ttt et e e e e e s e 4
56
57
58 75273-G01 BED FRONT (INCLUDES MAT).... oot 1
59 00661-G6 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 4
60 00559-G8 WASHER, 5/16" ...ttt s e e ene s 4

Service Parts Manual

Page M-12



SEATING, CONVERTIBLE CARRIER Electric Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 75193-GO1 SUPPORT FRAME ... .ottt 1
62 00438-G8 BOLT, 5/18 - 18 X 1" LG ..ottt e 2
63 00559-G8 WASHER, 5/18" ...ttt e e s s e e 2
64 11027-G1 LOCK INUT, 5/16 - 18 ..ottt s 2
65 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG ..ttt e 2
66 17838-G1 NYLON BUSHING.......cocoiiiiiirrieereri s e e e 4
67 00559-G8 WASHER, 5/168" ...t ere e e 2
68 00654-G3 LOCK INUT, 5/16 - 18 ..ottt s 2
69 75196-G01 HANDRAIL ...t e s e s 2
70 00762-G02 BOLT, 5/18 - 18 X 1 1/4" LG ..oi i 2
71 00664-G8 LOCK WASHER, 5/16" ...ttt s 2
72 00520-G3 ACORN NUT, 5/168 - 18 ... sttt s s e e 2
73 75261-G02 END CAP, 17 et s e e e e e e 4

Page M-13 Service Parts Manual



Electric Vehicle SEATING, CONVERTIBLE CARRIER

Service Parts Manual Page M-14



Electric Vehicle

TOW BAR, PERMANENT

1
8 - Includes ltems 9 - 29

N

Service Parts Manual

Page P-1



TOW BAR, PERMANENT

Electric Vehicle

-47

31 - Includes ltems 32 - 48

42 - Includes ltems 43

Vo g |§§.w\v

'
|

55

54

58

©
0

55

51 - Includes ltems 52,

53 - Includes Items 54 - 56

Page P-2

Service Parts Manual



TOW BAR, PERMANENT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75318-G01 MOUNTING PLATE ...ttt e s e e 1
2 75319-G01 STOP MOUNT PLATE ..ot st 1
3 16705-G1 SCREW, 1/4 - 20 X 1" LG e et s s 3
4 00891-G2 LOCK NUT, 1/4 - 20.... et nne e e 3
5 75338-G02 FEMALE STOP ...ttt et e s e e 1
6
7
8 75304-G01 TOW BAR (TOWING VEHICLE) (INCLUDES ITEMS 9-29) .....cccvvvieieeeeen 1
9 75299-G01 TOW BAR ..ottt et s e e e 1
10 75302-G01 UPPER PIVOT ..o et e s s 1
11 75291-G01 LOWER PIVOT ..ottt 1
12 00410-G8 BOLT, 1/2 - 20 X 3" LG ittt 1
13 00675-G3 WASHER, 172" ...ttt e e e 1
14 75339-G01 SPRING WASHER ...ttt 1
15 00571-G5 WASHER, 172" ...t s 1
16 11098-G8 LOCK NUT, 1/2 - 20 ..ottt 1
17 75362-G01 LATCH STOP .ttt 1
18 75340-G01 DELRIN WASHER, 3/8".....co it 2
19 75360-G01 PIVOT PIN ..ottt 2
20 13571-G7 SPRING PIN ...ttt s 2
21 75303-G01 T O PSP 1
22 20852-G2 COMPRESSION SPRING ......ooviiiirriierire s 1
23 25661-G02 CUP WASHER ...ttt 1
24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 1 5/8" LG ...coviiirirce e 1
25 75370-G01 LABEL (WARNING) ....cootiiiirriecrreerr e e 1
26 75338-G03 MALE STOP ....oriiirierree ettt se e e e e e 1
27 12547-G4 BOLT, BMM X 1 X B0 MM LG ..ot 1
28 00565-G8 LOCK WASHER, 5/16" ... ittt 1
29 00520-G3 ACORN NUT, 5/16 = 18t e e 1
30

Page P-3

Service Parts Manual




N

Electric Vehicle

TOW BAR, PERMANENT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 75308-G01 | TOW BAR HITCH (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48)............... 1
32 | 75305-GO1 HITCH oo eeseeseeeeseseeseeeee s s eseseeseseeseseseseneseesesesnens 1
33 | 75292-GO1 PIVOT BOLT cooeeeeeeeeveeeseeeeeeeseseeseseeseeeseseseesesesesseeseseesesesseseseseneseesesssnens 1
34 | 75309-GOf THRUST WASHER .....cooveeeeereeseeeeesseseeeeessesseseeessessseseesesesseeeseesesesessenensns 2
35 | 75342-GOf WASHER, 3/4"......ooeeeeeeeeseeeeeeeseeeeeeeeessesesesessesseseeessesssesessesesseeeseeseseneesenenens 1
36 | 00518-G8 CASTELLATED NUT, 3/4 = 16 eoorreveeeeeeeeeeeseeeemeeeseeeevereesesesesesessesesessesenens 1
37 | 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG rreevveeereeeeeereeseeeeseeseseeeeseeseseseeeesesseseseesenenenens 2
38 | 75307-GOf BEARING w...cocooeeeeeeseeseeeeeseeeeeeeseeseseseeseeess e seesesesesseess e sesseseseseseneseesesssnee 1
39 | 00566-G6 LOCK WASHER, B/4" .....cooeeveeereeeerereeseeeseeeseesesesessseseseesessesesesesesesesesssnens 1
40 | 00533-G8 U T2 T SO 1
41
42 | 70905-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) ..cooovveeereeereeeeereeeeresee 1
43 | 70903-GO1 1317 10) =0 ] = o] o Y 1
44 | 70902-GO1 TIE ROD END (LEFT HAND THREADS).......oonvveeeerereeeseeeereeessererees 1
45 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ......rvveeerrerereeerne 1
46 | 70902-Go2 TIE ROD END (RIGHT HAND THREADS) .......oveeeeeeeeeeceseeseeeeersenenees 1
47 | 01069-GO2 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).........cororrere. 1
48 | 00734-G1 LOCK NUT, 7/16 = 14 eoeoeeeeeeeseeeeeeeeeseeeeeeeseeseseeesesesesoeseseesesesesenesesesssnens 2
49
50
51 27205-G01 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 52, 55, 56)............ 1
52 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ......cvveeeeereeeeeeeereeesesserereeesen 1
53 | 27205-G02 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 54 - 56).............. 1
54 | 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cveeeeereeeeereeneereressenereeseen 1
55 | 50641-G1 TU=T=T=I 2 = o To 1 AN 1
56 | 50209-G2 SLOTTED NUT, 7/16 = 20....veeeeeeeeeeereeeeeereessesemeeseseeseseesesesesssessesesessesesens 1
57
58 | 10389-G3 GREASE FITTING, STRAIGHT ...ooomioeeeeeeeeeeoeseeseeeeeesseseseeeeseseseeeesseseseeeeseseneeees 2
59 | 10387-G2 COTTER PIN, 3/32" X 1" LGiurrvvveeeeeeeeerseereresesseeesseesesseseseesesesesessesesesessesesess 2

Service Parts Manual

Page P-4




Electric Vehicle

TOW BAR, CASUAL

1 - Includes Items 2 - 15

'

e,

Y

~,

12

Service Parts Manual

Page P-5



Electric Vehicle

N

TOW BAR, CASUAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) ...coiiii e 1
2 * TOW BAR ...ttt s e e e ene e 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN)...cocriiieie e 1
4 75060-G01 COUPLING ...ttt st e s e s e 1
5 * LOCK PIN ...ttt ettt s s s e e 1
6 75065-G01 COMPRESSION SPRING........cooiirierrirererecre e e s 1
7 00922-G2 WASHER, 378" ... et 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG ..ot 1
9 75068-G01 SAFETY PIN..coiee et s e s 1
10 14869-G5 WIRE ROPE .......o ittt e e e ene e 1
11 16783-G1 FERRULE ...... .ottt s e s nre e s 3
12 75067-G01 FERRULE ...... .ottt s e s nre e s 1
13 75035-G02 HEX HEAD PLUG ...t e e s e 1
14 14869-G3 WIRE ROPE .......o ittt e e e ene e 1
15 75091-G01 LABEL (WARNING) ... oottt e s 1

Service Parts Manual

Page P-6



Electric Vehicle

WEATHER PROTECTION, GOLF CAR

DETAILC
FRONT)

(

- Includes items 2 - 19

1

Front of Vehicle

Rear of Vehicle

1

DETAIL B

DETAIL A

Service Parts Manual

Page Q-1



Electric Vehicle WEATHER PROTECTION, GOLF CAR

Front Top
Strut

.

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

n S Front of
%\l Vehicle

49

......

FULL WINDSHIELD
26 - Includes ltems 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 44

4
Front of
=, Vehicle

Service Parts Manual Page Q-2



WEATHER PROTECTION, GOLF CAR Electric Vehicle

N

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page Q-3

Service Parts Manual




N

Electric Vehicle

WEATHER PROTECTION, GOLF CAR

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) .....ooriiiieeeeeeeeeeeee 1
2 27069-G** SUN TOP ...ttt s e e e ene s 1
3 75045-G01 FRONT STRUT ..ottt s e 1
4 01035-G01 BOLT, 5/16 - 18 X2 1/4" LG ...ttt 4
5 00905-G8 LOCK WASHER, 5/16" ...ttt s s e 4
6 75048-GO1 SPACER, 172" ..ot e e e e 2
7 00570-G2 WASHER, 5/16" ...ttt 6
8 75046-G01 REAR STRUT ...ttt s e s 2
9
10 00439-G6 BOLT, 5/168 - 18 X 1 3/4" LG ..eoreree e 4
11 00571-G2 WASHER, 5/16" ...ttt 8
12 17255-G1 TEFLON WASHER, 5/16".... .ottt 4
13 11098-G6 LOCK NUT, 5/16 - 18ttt e e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....c.ccecoeii e 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)......cccceireiriieeeeeee. 2
16 00559-G7 WASHER, 174" ... e e 8
17 75051-GO1 SPACER ... e e e 4
18 00891-G2 LOCK NUT, 1/4 = 20t se e e 4
19 19853-G1 END CAP, 17 ettt e e e 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ......ccoocvvereiererineeen 1
22 19496-G1 REAR VIEW MIRROR ..ot 1
23 19502-G2 SUPPORT BRACKET ...ttt 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....c.cccvnieiriireeeeeeeeee 1
25
26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) ..ccccovrrirererenene 1
27 * WINDSHIELD ..ot 1
28 EGWHC12 SASH, 26" LGi... oottt e e e e s 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cccecovcrvirirricrrenns 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...oooviir e 4

Service Parts Manual Page Q-4




WEATHER PROTECTION, GOLF CAR

N

Electric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,

GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EGWHG13 RUBBER GROMMET ... 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......cceevrvrrr e 2
33 EGWHL-14 LABEL (SAFETY) .o e 1
34
35 75525-G01 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 42)..... 1
36 * WINDSHIELD ..ottt e e 1
37 EGWHC10 SASH, 12" LGi. oottt 2
38 EGWHS12 SCREW, 1/4-20 X 1 3/4" LG (STAINLESS STEEL)......ccoeviiireceeeeeeee 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....c.ceiiirrrirr e 4
40 EGWHG13 RUBBER GROMMET .......oooiiiiriirererene e serseser s ser e sereeesneseesnnesmens 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ccceeiiririereeeeee e 2
42 137-010 TOP GRIP, 3/4" X 2" ...ttt s 2
43 136-008 TOP GRIP FASTENER ......c.ooii e 2
44 EGWHL-14 LABEL (SAFETY) .o e 1
45
46 75078-GO1 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS............ccocccriiieeene 1
47 75079-G01 WEATHER ENCLOSURE (4 SIDED)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .............ccccoc..... 1
48
49 75191-GO1 BAG COVER AND RAIN CURTAIN KIT ..o 1

Page Q-5 Service Parts Manual




Electric Vehicle WEATHER PROTECTION, GOLF CAR

Service Parts Manual Page Q-6



WEATHER PROTECTION, SHUTTLE 2+2 Electric Vehicle

N

SUNTOP

~O

(Passenger

DETAIL D Side Shown)

(REAR)

1 - Includes items 2 - 20

(Driver Side Shown)

DETAIL A

14
(Outside Tubing
15 5 On Sun Top)

Front of Vehicle

A\C ¢

DETAIL C
(FRONT)

Page Q-7 Service Parts Manual



Electric Vehicle

Front Top
Strut

REAR VIEW MIRROR
23 - Includes Items 24 - 26

.........

Front of

Ok &
&Fm‘ J\ Il\E \ </ /(\@\\’ Vehicle

/\\ ’P( FULLWINI;;;IIELD

28 - Includes ltems 29 - 35

FOLD DOWN WINDSHIELD
37 - Includes ltems 38 - 46

49
Front of
S, Vehicle

Service Parts Manual

WEATHER PROTECTION, SHUTTLE 2+2




WEATHER PROTECTION, SHUTTLE 2+2

N

Electric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,

GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75123-GO01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20} .....cotiiirieeeeeeceeenneend 1
2 75074-G01 REAR STRUT (DRIVER SIDE}.......cooiirieierireceir e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) .....c.ccooririeecreercrerersre e 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LGttt 4
5 00679-G1 WASHER, 378 ...t s 18
6 00771-G5 WASHER, 3/8 ...t e e 4
7 00891-G5 LOCK INUT, 3/8 - 16 ..ttt e s 10
8 19853-G1 END CAP, 17 ettt e s e s 2
9 75125-G01 FRONT STRUT ..ot e se s e s s e 1
10 01035-G01 BOLT, 5/18 - 18 X 2 1/4" LGi..ceerier et 4
11 00905-G8 LOCK WASHER, 5/16" ...ttt e 4
12 75048-G01 SPACER, 1727 . e e 2
13 00879-G1 WASHER, 3/8" ...ttt e e 4
14 27604-G01 SUN TOP ..ot e s e e s e 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LGi...coieeiecee et 2
16 18716-G1 SPACER ..o e s 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL)....c.ceecoirriirrcer e 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....cccvioeii e 2
19 00665-G6 BOLT, 3/8 - 16 X 2" LGttt e 2
20 24647-G1 SPACER, 1/47 ..ot 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .......cccceveerirereeeeeeee. 1
24 19496-G1 REAR VIEW MIRROR .......oo it 1
25 19502-G2 SUPPORT BRACKET .....eiitriee ettt e 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....ceocveirercereeiererneeen 1
27
28 75524-G02 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35)......cccccovviennenne 1
29 * WINDSHIELD ..ottt e e 1
30 EGWHC12 SASH, 26" LG ..ot et e e e e s 2

Page Q-9

Service Parts Manual




N

Electric Vehicle

WEATHER PROTECTION, SHUTTLE 2+2

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......cccceerviriierieeeen. 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...oooviir e 4
33 EGWHG13 RUBBER GROMMET ........ccoi it e e srenne 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cccceiieeieeeeee e 2
35 EGWHL-14 LABEL (SAFETY) -ttt s e s 1
36
37 75525-G02 FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 44) .....ooiiieiene ettt s s 1
38 * WINDSHIELD ..ot 1
39 EGWHC10 SASH, 12" LGt s e e 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cccecovcrvirirricrrenns 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...c..ooiriereieeeieeee e 4
42 EGWHG13 RUBBER GROMMET ...ttt e s 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cccorierieereercrererere e 2
44 137-010 TOP GRIP, /4" X 2" ...t e 2
45 136-008 TOP GRIP FASTENER......coocioiieeenie et 2
46 EGWHL-14 LABEL (SAFETY) -ttt s e s 1

Service Parts Manual

Page Q-10



WHEELS AND TIRES

N\

Electric Vehicle

- Includes ltems 2 - 4
- Includes ltems 6 - 8
- Includes ltems 10 - 12
- Includes ltems 14 - 16
- Includes ltems 18 - 20

—_
~NWOo =

Page R-1

Service Parts Manual




Electric Vehicle

WHEELS AND TIRES

6" CHROME HUBCAP
23

GOLD / SILVER SPOKE HUBCAP

24
25

8" CHROME HUBCAP
22

Service Parts Manual

Page R-2



N

WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G09 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 2 - 4.t AR
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 -8 ..ot AR
3 15169-G1 WHEEL RIM (4 LUG) ...t e s AR
4 11657-G1 VALVE STEM ...ttt AR
5 27772-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 6 - 8)...cccvriceireeecrerer s rer e e sresssesser e sereseesaneseesnesmens AR
6 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) ....ceoirrereerrerecere e AR
7 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
8 11657-G1 VALVE STEM ...ttt AR
9 27775-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 10 = 12)...ieieiieerree e s AR
10 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X8.5-8) eocvvoerreerreccre e AR
11 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
12 11657-G1 VALVE STEM ...ttt AR
13 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 14 - 1 8)..cceiieirireierrecerrescrr e e AR
14 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) .ceovereirrereerrere e AR
15 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
16 11657-G1 VALVE STEM ...ttt AR
17 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 18 = 20)...ccctrieererenrerirecrerressererr e eessnresesssne e sneseresnesrenane AR
18 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8).cervrrrreerrreeerre e AR
19 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
20 11657-G1 VALVE STEM ...ttt AR
21
22 14913-G** 8" CHROME HUBGAP ...ttt e s e se e e sne e AR
23 16042-G** 6" CHROME HUBGCAP ...ttt AR
24 19241-G** GOLD SPOKE HUBGCAP ... .ot e AR
25 19241-G** SILVER SPOKE HUBCAP........coiiiree ettt AR

Page R-3

Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

SPECIAL TOOLS Part No.
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..o eeeeeeeeeeseeeeeeeeeeeeeeeeseeseeesae s st seeseessessee s seeseeseen 28251-GO1
BATTERY MAINTANANCE KIT oo eeeeee e eeeseeseeseeseeeeeeseeseeseesseasesessesseeseessseseeeeeseeseessesseesenseaseeseens 25587-GO1
CoTU =TT N 1N )0 £ = 16489-G1

DIGITAL MULTISMETER e et eeeee e seeeeeeeeeeeeseeseeseeseess e eeeseeseeseessesseeeaseaseeseessseseeseaseeseessessenseeseaseeseens 27481-GO1
CRIMPING TOOL. oot ee e eeeeseeseeseeseeeseeseeseeseeseeesesseeseseeseeesesseeseeseseesseseseeesseeseessesseseeseeeees 27765-GO1
SLIDE HAMMER

(AXLE/HUB REMOVALY) ....etveeerevereereveseesesesseeseeseosseesssss st sessese s eseseseesesesesesesasseosssesssesesssseressneresesseresees 15947-G1

SLIDE HAMMER

(AXLE REMOVAL ONLY) ..o tveeereveseesesessesesesseessesseesseestsssssssessese s eseseseesesesessesssessessesesssstresessereseeneseneenesenses 18753-G1

PAINT

HUNTER GREEN - TOUCH-UP PEN ... oot et eeeeeee e eeee e eeeseeseeseesseseeseseasseseessee s seeseeseessesseesenseaseeseee 28432-G02
CHAMPAGNE BEIGE - TOUCH-UP PEN.......oooeeioeeoeseeeeeeseeseeseeseesseseeseeseessessessesseesessseseessessesseaseessessessesees 28432-GO1
HUNTER GREEN - 12 OZ. AEROSOL ..o eeeeeeeeeeeeeeeseeseeseoseeeeeseesesaesesessessseseesesaesasessesssessesesassasesseessene 28140-G09
CHAMPAGNE BEIGE - 12 OZ. AEROSOL ..ottt e eeeeeeseseeseeseessessessesseeseesseseeseessesseaseessessessesees 28140-G15

PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE ....ceoeoceereeeeeeecses e ssssssesssssssssssssssssssssssssesssessaessessassssnsenns 28166-GO1
PLEXUS® CLEANER, 7 OZ (FOR WINDSHIELDS)......cocueeeeeeeeeeeeeeeeeeeeseeseeeessessss s sessensssssssssesessesssnenss 28433-G01
PLEXUS® CLEANER, 13 OZ (FOR WINDSHIELDS)........oceoveeeereereeeesnseseseesssssessssessssesessssesssssssssnssnns 28433-G02
BATTERY PROTECTOR, 14 OZ AEROSOL ...ttt s e se e nee s 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ......coiiiiiiiceeene e 75501-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL.......cocci it 75502-GO1
PENETRANT/LUBRICANT, 15 OZ AEROSOL ......ccricirreiirrer et s 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL .......occooiiiiiiee ittt 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID.......c.cooiiiriiir e e ssn e e 75505-GO1
BATTERY CLEANER, 32 OZ WITH TRIGGER SPRAYER ........ocoriiireirreree e 75506-GO1
BIODEGRADEABLE CLEANER, 32 OZ WITH TRIGGER SPRAYER .......cccooiiiiee e 75507-G01
MULTI-PURPOSE VALUE PACK. ...ttt ee s san e e s ne e s e e see e e senemeesanenne 75508-GO1
* BATTERY PROTECTOR, 4 OZ AEROSOL * WHITE LITHIUM GREASE, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL * CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual

Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO.

SUN TOP KIT, GOLF CAR .....oooiiieereceee e 75040-G*" .....oeeeeeen
SUN TOP KIT, SHUTTLE 242 .....coiiiirreecereeneees 75123-GO1 ..o
WINDSHIELD KIT, GOLF CAR....ccccvriirrriee e 75524-GO01 ...,
WINDSHIELD KIT, SHUTTLE 2+42....cccov e 75524-G02......cocen...
WINDSHIELD KIT, FOLD DOWN, GOLF CAR ........... 75525-GO01...cocvvenen.
WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2....... 75525-G02........coc..c...
SAND RAKE ...ttt 14735-G1 ..o
TOW BAR KIT (PERMANENT)......oocirieee e 75310-GO1 .....ceeveeeeee.
WEATHER ENCLOSURE (3 SIDED) .....cccocvvvevieeen. 75078-GO1 .....cccveveeee.
WEATHER ENCLOSURE (3 SIDED) ......cceocevreeeenee. 75492-GO01 ...,
WEATHER ENCLOSURE (4 SIDED) ......cccoevreeereree. 75079-GO1 ..o,
REAR VIEW MIRROR (REQUIRES SUN TOP)........... 19528-G2....cocvvrerrnnne
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .....75094-G01 .................
HOUR METER.......ci i 75113-G02 .........c.......
COOLER JUG / BRACKET KIT ...cooiiiiereceeceneeneens 75495-G01 .....cccveveeee.
BAG COVER / RAIN CURTAIN KIT..c.ccooirreerrenenn. 75191-GO01 ..o,
ASHTRAY KT ..o e e 75109-G02.......cceen.e.
TURN SIGNAL KIT ..o 75107-G02......ccoveevnee.
SAND BOTTLE ... 28661-GO01 ........ec.eee.
8" CHROME HUBGCAP.......ccoiiereeceree e 14913-G™ ..o
6" CHROME HUBCAP........cccicerieceree e 16042-G™.....oovcreree
GOLD SPOKE HUBGCAP ......cocoirrieererererreerresennes 19241-G™ ..o
SILVER SPOKE HUBCAP ......cccorierrecrrcereecee, 19241-G™ ..o
SHUTTLE 242 KIT e 74150-G™ ..o,
CENTER BASKET ..ot 75003-G02.................
SIDE BASKET ....oiiieeeeeeee s e 75007-G02.................
TWO BAG ATTACHMENT ... 75183-GO01 .....cccveeee.
CONVERTIBLE CARRIER KIT.....occcorriirreerrecee. 75179-G* v,
4 BAG ATTACHMENT .....ooiiiiriiiireecee e 75335-GO01 ...,

See Weather Protection (Golf Car)
See Weather Protection, (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)

See Tow Bar (Permanent)

See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Golf Car)
See Body

See Electrical

See Weather Protection (Golf Car)
See Body

See Electrical

See Body

See Wheels and Tires

See Wheels and Tires

See Wheels and Tires

See Wheels and Tires

See Body
See Body
See Body, Seating (Convertible Carrier)
See Body

Appendix - B Service Parts Manual



TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

TEXTRON Golf, Turf & Specialty Products

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
TEXTRON Golf, Turf & Specialty Products
Technical Communications Department




	Front Cover.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii -vi GenIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	A) Accelerator.ps
	
	
	
	

	B1) BatteryChargerPort.ps
	
	
	
	
	
	
	
	

	B2) BatteryChargerOnBrd.ps
	
	
	
	
	
	
	
	

	B3) CEWORLDBatteryChargers.ps
	
	

	C) Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	D) Brakes.ps
	
	
	
	
	
	
	
	

	E1) DirectionSelector.ps
	
	
	
	

	E2) DirectionSelectorPDS.ps
	
	

	F1) ESC.ps
	
	
	
	

	F2) ESC PDS.ps
	
	
	
	

	F3) ESC(HD).ps
	
	

	G)Electrical.ps
	
	
	
	
	
	
	
	
	
	

	H) ElectricMotor.ps
	
	

	FrontSuspSteering.ps
	
	
	
	
	
	
	
	

	K) RearAxle.ps
	
	

	L) RearSuspension.ps
	
	

	(M1) SeatingGOLFCAR.ps
	
	
	
	

	(M2) Seating2+2.ps
	
	
	
	

	(M3) SeatingCONVCAR.ps
	
	
	
	
	
	

	(P1) TowBar.ps
	
	
	
	

	(P2) TowBarCasual.ps
	
	

	(Q1) WeatherProtectGC.ps
	
	
	
	
	
	

	(Q2) WeatherProtect2+2.ps
	
	
	
	

	(R) WheelsTires.ps
	
	
	

	AppASpecialProd.ps
	
	

	AppBAccessList.ps
	
	

	Rr Cover GolfCar (E) Parts.ps
	


